WCVD20HCS-10
WCVD20HCS-12
WCVD20HCS-1257
WCVD30HCS-12
WCVD30HCS-125Z
WCVD40HCS-12

120 volts

208-240 volts
208-240 volts
208-240 volts
208-240 volts
208-240 volts

60hz.
60hz.
60hz.

60hz
60hz
60hz

Section 8:
Parts Data:

Single Phase

Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase

Part # 8533-074-001 7/19 @



WCVD20HCS-10
WCVD20HCS-12

WCVD20HCS-1257

WCVD30HCS-12

WCVD30HCS-1257

WCVD40HCS-12

V-Series Accessories

120 volts

208-240 volts
208-240 volts
208-240 volts
208-240 volts
208-240 volts

Description

Kit, Door Gasket Expander
(large)

9732-139-002

60hz.
60hz.
60hz.
60hz
60hz
60hz

9732-139-002

Single Phase
Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase
Single Phase or Three Phase

9732-139-002

9732-139-002

9732-139-002

Kit, Door Gasket Expander
(small)

9732-139-001

9732-139-001

9732-139-001

9732-139-001

9732-139-001

Hose, Water Supply 3/8” 1.D.
x 48"

9990-027-011

9990-027-011

9990-027-011

9990-027-011

9990-027-011

Washer, Inlet Hose (furnished)

8641-242-000

8641-242-000

8641-242-000

8641-242-000

8641-242-000

Strainer, Inlet Hose (furnished)

9565-003-001

9565-003-001

9565-003-001

9565-003-001

9565-003-001

Bevel Washer for 5/8” bolt used
in installations using angle iron
bases

8641-586-002

8641-586-002

8641-586-002

8641-586-002

8641-586-002

Bevel Washer for 3/4” bolt used
in installations using angle iron
bases

8641-586-003

8641-586-003

8641-586-003

8641-586-003

8641-586-003

Sealing compound

8538-151-001

8538-151-001

8538-151-001

8538-151-001

8538-151-001

Flow Restrictors (in dispenser )

9475-002-002

9475-002-002

9475-002-002

9475-002-002

9475-002-002

Battery (used on Control PCB)

8612-001-001

8612-001-001

8612-001-001

8612-001-001

8612-001-001

VFD Filter options (1 phase)
120v

9732-233-001

VFD Filter options (3 phase)

9732-234-001

9732-231-001

9732-231-001

9732-231-001

9732-231-001

VFD Filter options (1 phase)
220VAC

9732-235-001

9732-232-001

9732-232-001

9732-232-001

9732-232-001

Coin Bearing & Seal Kit

9732-219-001

9732-219-003

9732-219-003

9732-219-005

9732-219-005

Coin Op CD with OS2 Platform
for A Series Washers Only

9504-016-001

9504-016-001

9504-016-001

9504-016-001

9504-016-001

Mode Light Support

9635-022-001

9635-022-001

9635-022-001

9635-022-001

9635-022-001

@ Part # 8533-074-001 7/19




Wiring Harness Part # by Model

Description

Wiring Harness (Add Bleach Lite
assy included)

9794-001-001

9794-001-001

9794-001-001

9794-001-001

9794-001-001 1

Wiring Harness, Door Lock

9627-791-003

9627-791-003

9627-791-003

9627-791-003

9627-791-004 1

Wiring Harness,
Drain,Thermo,DoorSol

9627-796-001

9627-796-001

9627-796-001

9627-796-001

9627-796-002 1

Data Cable

9806-015-001

9806-015-001

9806-015-001

9806-015-001

9806-015-001

Wiring Harness P20/P21

9627-793-001

9627-793-001

9627-793-001

9627-793-001

9627-793-001

Wiring Harness P8/P16

9627-794-001

9627-794-001

9627-794-001

9627-794-001

9627-794-001

Wiring Harness WaterValve/P19

9627-795-003

9627-795-003

9627-795-003

9627-795-003

9627-795-004

Wiring Harness LED PCB

9627-797-001

9627-797-001

9627-797-001

9627-797-001

9627-797-001

Wiring Harness P5/pressure

9627-804-001

9627-805-001

9627-805-001

9627-805-001

9627-806-001

Wiring Assembly Yel. 32"

8220-064-023

8220-064-023

8220-064-023

8220-064-023

8220-064-023

Wiring Assembly Red 20"

8220-001-282

8220-001-282

8220-001-282

8220-001-282

Wiring Assembly Vio. 24"

8220-118-001

Wiring Assembly Jumper Yel

8220-123-001

8220-123-001

8220-123-001

8220-123-001

8220-123-001

Wiring Assembly Red 28"

8220-062-025

Wiring Assembly Blk. 17"

8220-063-028

8220-063-026

8220-063-026

8220-063-026

8220-063-026

Wiring Assembly Red 17"

8220-063-027

8220-063-025

8220-063-025

8220-063-025

8220-063-025

Wiring Assembly Jumper BLK.

8220-117-002

8220-117-002

8220-117-002

8220-117-002

Wiring Assembly Red 7"

9631-381-018

9631-381-018

9631-381-018

9631-381-018

9631-381-018

Wiring Assembly Blu/Wht

8220-090-009

8220-090-009

8220-090-009

8220-090-009

8220-090-009

Wiring Assembly Blk/Blu

8220-001-231

8220-001-231

8220-001-231

8220-001-231

8220-001-231

Wire Assembly Green 7”

8220-001-478

Harness Power Terminal Block

9627-831-001

9627-831-001

9627-747-003

9627-747-003

9627-747-003

Wire Assy-Red 29"

8220-065-030

Wire Assy-Blue 29”

8220-065-031

Wire Assy-Black 4”

8220-062-023

Cord Assembly 120VAC

9802-037-009

Lock, Run/Program-w/Harness

8650-027-001

8650-027-001

8650-027-001

8650-027-001

8650-027-001

Key, N561

6292-006-013

6292-006-013

6292-006-013

6292-006-013

6292-006-013

Harness, P23/P15-Optional relay
to control board

9627-798-001

9627-798-001

9627-798-001

9627-798-001

I I GG G IS I R RS IS R SE B SE RS e I N T T

9627-798-001

Harness, P10-Optional Relay to
Injection terminal block

9627-799-001

9627-799-001

9627-799-001

9627-799-001

9627-799-001 1

Part # 8533-074-001 7/19 @



Cabinet and Front Panel Group Part # by Model

Key Description

1 | Panel, Side (Left or Right) - 9454-829-001 | 9454-830-001 | 9454-815-001 |2
stainless
* | Panel, Right Side-stainless 9454-825-001 | 9454-828-001 1
1 | Panel, Left Side - stainless 9454-825-002 | 9545-828-002 1
* | Screw, (Side Panel to Base) 9545-018-018 | 9545-018-018 | 9545-018-013 | 9545-018-013 6
* | Screw, (Side Panel to Base) 9545-018-013 | 8
* | Nut, Hex 1/4-20 UNC 8640-414-006 | 8640-414-006 | 8640-414-006 | 8640-414-006 6
* | Nut, Hex 1/4-20 UNC 8640-414-006 |8
* | Pad-Foam, Side Panel 0904-904-001 | 0904-904-001 | 0904-904-001 | 0904-904-001 | 0904-904-001 |2
* | Bracket, Side Panel under front | 9029-066-001 | 9029-066-001 | 9029-165-001 [ 9029-165-001 | 9029-165-001 |1
panel
* | Nut, Hex (to tub front) 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 |2
* | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 |2
2 Panel, Control 9454-724-001 | 9454-724-001 | 9454-725-001 | 9454-725-001 | 9454-726-001 |1
Screw, Control Panel to Sides 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 |4
3 | Nameplate Decal, Control Panel | 9412-117-001 | 9412-157-001 | 9412-118-001 [ 9412-160-001 | 9412-116-001 |1
(Blue)
3 | Nameplate Decal, Control Panel | 9412-179-001 | 9412-180-001 | 9412-181-001 | 9412-182-001 | 9412-183-001 |1
(Black)
4 | Button, Push (Blue) 9035-060-002 | 9035-060-002 | 9035-060-002 | 9035-060-002 | 9035-060-002 | 1
4 | Button, Push (Black) 9035-060-004 | 9035-060-004 | 9035-060-004 | 9035-060-004 | 9035-060-004 | 1
5 | Panel Assy, Front 9454-781-002 | 9454-781-002 | 9454-659-002 | 9454-659-003 | 9454-669-003 | 1
* | Band, Edge Protector 9059-063-004 | 9059-063-004 | 9059-063-002 | 9059-063-002 | 9059-063-002 | 1
* | Screw, Hex- To Control Panel 9545-008-031 | 9545-008-031 | 9545-008-031 | 9545-008-031 | 9545-008-031 |2
* | Nut, Spring- To Control Panel 8640-399-005 | 8640-399-005 | 8640-399-005 | 8640-399-005 | 8640-399-005 |2
10/32
Screw, Flat Head- Front to Sides | 9545-008-014 | 9545-008-014 | 9545-008-014 | 9545-008-014 | 9545-008-014 |2
7 | Washer, Finish 8641-585-001 | 8641-585-001 | 8641-585-001 | 8641-585-001 | 8641-585-001 |2
* | Nut, Spring-To Front Panel 8640-399-008 | 8640-399-008 | 8640-399-008 | 8640-399-008 | 8640-399-008 |2
8 | Label, Door Opening-Blue 8502-723-001 | 8502-723-001 | 8502-723-001 | 8502-723-001 | 8502-723-001 |1
8 [ Label, Door Opening-Black 8502-742-001 | 8502-742-001 | 8502-742-001 | 8502-742-001 | 8502-742-001
9 Lfbel, Warning Risk of Injury- 8502-722-002 | 8502-722-002 | 8502-722-002 | 8502-722-002 | 8502-722-002 |1
Blue
9 | Label, Warning Risk of Injury- 8502-741-001 | 8502-741-001 | 8502-741-001 | 8502-741-001 | 8502-741-001 |1
Black
10 | Door, Lower Service (includes 9960-286-001 | 9960-286-001 | 9960-286-002 | 9960-286-002 | 9960-286-002 | 1
handle & Rivits)
11 | Handle (bumper guard) 9244-086-001 | 9244-086-001 | 9244-086-002 | 9244-086-002 | 9244-086-002 | 1
* | Rivet 9491-009-003 | 9491-009-003 | 9491-009-003 | 9491-009-003 | 9491-009-003 |4
12 | Screw Mtg., Flat Head 9545-008-030 | 9545-008-030 | 9545-008-014 | 9545-008-014 | 9545-008-014 |2
13 | Washer, Finish 8641-585-001 | 8641-585-001 | 8641-585-001 | 8641-585-001 | 8641-585-001 |2
* | Nut, Spring 8640-399-008 | 8640-399-008 | 8640-399-008 | 8640-399-008 | 8640-399-008 |2
14 | Plug- 1 1/2” (Tubback Bearing | 9456-041-007 | 9456-041-007 | 9456-041-007 | 9456-041-007 | 9456-041-007 | 1
housing bolt access)
15 | Lock, Top (w/Key) 8650-012-003 | 8650-012-003 | 8650-012-003 | 8650-012-003 | 8650-012-003 | 1
* | Key, Top- # 6324 6292-006-007 | 6292-006-007 | 6292-006-007 | 6292-006-007 | 6292-006-007 | 1

@ Part # 8533-074-001 7/19




Part # 8533-074-001 7/19 @



Cabinet and Front Panel Group Part # by Model Continued

28 26

Description

Panel Top, Assembly (includes
catch)

9989-498-001

9989-498-002

9989-498-003

9989-498-004

9989-498-005

Catch, Top Panel

9086-017-001

9086-017-001

9086-017-001

9086-017-001

9086-017-001

Rivit-Catch, Top Panel

8638-190-009

8638-190-009

8638-190-009

8638-190-009

8638-190-009

Lock, Top (w/Key)

8650-012-003

8650-012-003

8650-012-003

8650-012-003

8650-012-003

Key, Top- # 6324

6292-006-007

6292-006-007

6292-006-007

6292-006-007

6292-006-007

Cam, Lock-Top

9095-045-001

9095-045-001

9095-038-001

9095-038-001

9095-038-001

Nut, 9/32 - 28 Hex

8640-426-001

8640-426-001

8640-426-001

8640-426-001

8640-426-001

Washer Flat 5/16

8641-581-008

8641-581-008

8641-581-008

8641-581-008

8641-581-008

23

Screw, Locator

9545-008-023

9545-008-023

9545-008-023

9545-008-023

9545-008-023

24

Plastic Sleeve, Locator

9355-001-001

9355-001-001

9355-001-001

9355-001-001

9355-001-001

25

Locator Post

9467-024-001

9467-024-001

9467-024-001

9467-024-001

9467-024-001

Nut, Locator Post

8640-411-003

8640-411-003

8640-411-003

8640-411-003

8640-411-003

26

Door, Dispenser

9108-095-005

9108-095-005

9108-095-005

9108-095-005

9108-095-005

27

Post, Door Mounting

9467-025-001

9467-025-001

9467-025-001

9467-025-001

9467-025-001

Pin, Plain-SS

9451-191-001

9451-191-001

9451-191-001

9451-191-001

9451-191-001

Screw, Disp.Pcst Mtg

9545-045-002

9545-045-002

9545-045-002

9545-045-002

9545-045-002

28

Dispenser, Soap

9122-005-004

9122-005-004

9122-005-004

9122-005-004

9122-005-004

29

Gasket, Dispenser

9206-416-001

9206-416-001

9206-416-001

9206-416-001

9206-416-001

Nut,Spring-SS

8640-399-007

8640-399-007

8640-399-007

8640-399-007

8640-399-007

30

Screw, Disp. Mtg

9545-008-012

9545-008-012

9545-008-012

9545-008-012

9545-008-012

Flow Restrictor

9475-002-002

9475-002-002

9475-002-002

9475-002-002

9475-002-002

Plastic Plug 1 1/2"-(inside
cylinder)

9456-041-007

9456-041-007

9456-041-007

9456-041-007

9456-041-007

RIN|IRIDA|R~]RININIRININININIR Rl Rr RN

31

Bracket, Side Panel under front
panel

9029-066-001

9029-066-001

9029-165-001

9029-165-001

9029-165-001

@ Part # 8533-074-001 7/19




Notes

Part # 8533-074-001 7/19 @



Rear View Access Part # by Model

Key Description

1 | Drive Motor, 3 Phase (Inverter 9732-127-011 | 9732-227-001 | 9732-127-012 | 9732-127-014 | 9732-127-012 1
duty)
1 | Drive Motor After Serial #483620 | 9732-225-001
2 | Pulley, Motor 9453-169-012 | 9453-180-001 | 9453-170-003 | 9453-181-001 | 9453-170-003 1
* | Set Screw,Sq.Hd(motor pulley) 9545-028-015 | 9545-028-015 | 9545-028-015 | 9545-028-015 | 9545-028-015 | 2
3 | Rod, Motor Mtg 9497-222-002 | 9497-222-002 | 9497-222-002 | 9497-222-002 | 9497-222-004 1
* | Screw (end of motor rod) 9545-029-005 | 9545-029-005 | 9545-029-005 | 9545-029-005 | 9545-029-005 | 1
* | Lockwasher (end of motor rod) 8641-582-014 | 8641-582-014 | 8641-582-014 | 8641-582-014 | 8641-582-014 1
* | Collar, Shaft (w/set screws) 9076-052-002 | 9076-052-002 | 9076-052-002 | 9076-052-002 | 9076-052-002
removed starting #530726
* | Motor Bushing (plastic)Before 9053-074-002 | 9053-074-002 | 9053-074-002 | 9053-074-002 | 9053-074-002
Serial # 530726
4 | Motor Bushing (Rubber) after Se- | 9053-082-001 | 9053-082-001 | 9053-082-001 | 9053-082-001 | 9053-082-001 | 2
rial # 530726
5 | Clamp-Worm, 316SS, 1.5" (for 8654-117-019 | 8654-117-019 | 8654-117-019 | 8654-117-019 | 8654-117-019 2
Rubber bushing) Start #530726
6 | Strap Bracket, Motor Tension 9029-206-002 | 9029-206-001 | 9029-206-002 | 9029-206-002 | 9029-206-002 | 1
* | Nut, Strap to Motor 10/32 UNF 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 1
* | Washer #10 8641-581-006 | 8641-581-006 | 8641-581-006 | 8641-581-006 | 8641-581-006 1
7 | Spring, Belt Tension 9534-319-002 | 9534-319-002 | 9534-319-002 | 9534-319-002 | 9534-319-002 1
8 | Pulley, Driven 9908-041-002 | 9453-168-005 | 9453-168-004 | 9453-168-006 | 9453-168-003 1
* | Tolerance Ring  driven pulley | 9487-234-002 | 9487-234-001 | 9487-234-001 | 9487-234-003 | 9487-234-003 | 1
9 | Screw 1/2-13x1 1/4” 9545-017-009 | 9545-017-009 | 9545-017-009 1
9 | Screw 5/8-11x1/1/2" Driven 9545-060-001 | 9545-060-001 | 1
pulley
10 | Lockwasher 1/2" 8641-582-016 | 8641-582-016 | 8641-582-016 1
10 | Lockwasher 5/8” 8641-582-018 | 8641-582-018 1
11 | Washer, Flat 1/2” 8641-581-026 | 8641-581-026 | 8641-581-026 1
11 | Washer, Flat 5/8x2 1/4" 8641-581-032 | 8641-581-032 1
12 | Drive Belt 9040-076-004 | 9040-079-004 9040-079-005 1
12 | Drive Belt 9040-076-005 9040-076-005 | 2
13 | Channel, Rear 9081-132-002 | 9081-132-002 | 9081-135-001 | 9081-135-001 | 9081-134-001 1
* | Screw Mtg rear channel 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Nut, Spring Rear Channel MTG | 8640-399-008 | 8640-399-008 | 8640-399-008 | 8640-399-008 | 8640-399-008 | 4
14 | VFD Delta “S"” drive 120 volt 9375-019-003 1
14 | VFD Delta “S” drive 208-240 volt | 9375-016-004 | 9375-015-011 | 9375-015-007 | 9375-015-003 | 9375-015-009 | 1
* | Braking resistors (200 ohm) 9483-004-002 1
* | Braking resistors (200 ohm) 9483-004-002 | 9483-004-002 | 9483-004-002 | 9483-004-002 | 2
* Bra)cket assembly (drive mount- | 9985-157-001 | 9029-157-001 | 9985-157-001 | 9985-157-001 | 9985-157-001 1
ing
15 | Terminal Block Channel Mount 9897-033-002 | 9897-033-002 | 9897-033-002 | 1
* | Screw to Mtg Brake Resistor 9545-012-008 | 9545-012-008 | 9545-012-008 | 9545-012-008 | 9545-012-008
* | Nut 10-32 Mtg Brake Resistor 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002 | 8640-413-002
* | Drive Cover Plate 9074-267-001 9074-278-001
16 | Hose, Overflow Vent Top 9242-463-001 | 9242-463-002 | 9242-463-002 | 9242-463-003 | 9242-463-003 1
* | Clamp, Hose Vent 8654-117-008 | 8654-117-008 | 8654-117-008 | 8654-117-008 | 8654-117-008 1
17 | Hose, Overflow to drain 9242-449-002 | 9242-449-002 | 9242-449-002 | 9242-449-002 | 9242-449-002 | 1
* | Clamp, Hose overflow to drain 8654-117-018 | 8654-117-018 | 8654-117-018 | 8654-117-018 | 8654-117-018 2

88
‘ Part # 8533-074-001 7/19




12

Description

Hose, Pressure Switch

9242-175-000

9242-175-000

9242-175-007

9242-175-007

20,21

19

9,10,11

9242-175-001

Clamp, Pressure Switch Hose

8654-117-015

8654-117-015

8654-117-015

8654-117-015

8654-117-015

Vaccuum Breaker Mtg Bracket

9029-065-001

9029-065-001

9029-065-001

9029-077-001

9029-077-001

Vaccum Breaker ALL

9610-001-001

9610-001-001

9610-001-001

9610-001-001

9610-001-001

Clamp, Hose to Vacuum Breaker

8654-117-014

8654-117-008

8654-117-008

8654-117-014

8654-117-014

Hose, Vacuum Breaker to tub

9242-458-001

9242-458-001

Hose, Vacume Breaker to Injec-
tor

9242-461-001

9242-461-001

9242-461-001 1

Clamps

8654-117-014

8654-117-014

8654-117-014

Injector Assembly, Soap

9883-006-001

9883-010-001

9883-007-001

Hose, Injector to Tub Back

9242-462-001

9242-462-001

9242-462-001

Clamps

8654-117-014

8654-117-014

Cap-Injector Assy

0935-127-001

0935-127-001

0935-127-001

Clamp

9242-117-014

9242-117-014

9242-117-014

Panel Assy., Back

9454-632-001

9454-632-001

9989-446-002

9989-446-002

1
1
1
8654-117-014 1
1
1
1

9989-446-001

Screw Panel Mtg.#10Bx1/2"

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026 | 10

Nut, Spring

8640-399-004

8640-399-004

8640-399-004

8640-399-008

8640-399-008 | 6

Screw, To Base-1/4x3/4

9545-008-026

9545-008-026

9545-008-026

9545-030-002

9545-030-002 | 1

Part # 8533-074-001 7/19 @



Rear View Access Part # b

Key Description

Channel, Rear

9081-132-002

9081-132-002

9081-135-001

9081-135-001

Model Continued

9081-134-001

Screw #10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Nut, Spring

8640-399-008

8640-399-008

8640-399-008

8640-399-008

8640-399-008

Plug, 7/8"

9456-041-006

9456-041-006

9456-041-006

9456-041-006

9456-041-006

Bushing, 7/8”

9053-067-002

9053-067-002

9053-067-002

9053-067-002

9053-067-002

Braacket-Terminal Block Assy

9029-134-001

9029-134-001

9029-076-001

9029-076-001

9029-076-001

Screw, 10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Strip-Terminal marker, Power

9558-025-001

9558-025-001

9558-025-001

Terminal Block-Power

9897-033-002

9897-033-002

9897-033-002

Screw-6ABx3/4

9545-031-010

9545-031-010

9545-031-010

Harness-Power Terminal Block

9627-747-003

9627-747-003

9627-747-003

Terrminal Lug, Solderless

8652-134-001

8652-134-001

8652-134-001

Lockwasher-Exttooth, #10

8641-582-006

8641-582-006

8641-582-006

Screw-10-32ttX1x1/2Grn

9545-008-027

9545-008-027

9545-008-027

Strip-Terminal Marking, Injector

9558-028-001

9558-028-001

9558-028-001

9558-028-001

9558-028-001

Terminal Block-Injector

9897-032-002

9897-032-002

9897-032-002

9897-032-002

9897-032-002

Screw-4Bx5/8ss

9545-053-002

9545-053-002

9545-053-002

9545-053-002

9545-053-002

DSH B I SN I e I S I e N Tl I I N N

Harness-Injection

9627-799-001

9627-799-001

9627-799-001

9627-799-003

9627-799-002

Label-Warning

8502-639-001

8502-639-001

8502-639-001

8502-639-001

8502-639-001

Bushing-Insulated, 3/4”

9053-067-001

9053-067-001

9053-067-001

9053-067-001

9053-067-001

Bushing-Insulated, 1”

9053-067-004

9053-067-004

9053-067-004

9053-067-004

9053-067-004

===~

Cover, Terminal Block

9074-296-001

9074-296-001

9074-267-001

9074-267-001

9074-267-001

Screw #10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Fuse Holder Assy

9200-001-002

9200-001-002

9200-001-002

9200-001-002

9200-001-002

Fuse, 1.5Amp

8636-018-001

8636-018-001

8636-018-001

8636-018-001

8636-018-001

Label-Fuse, 1.5Amp

8502-716-001

8502-716-001

8502-716-001

8502-716-001

8502-716-001

Bracket assembly (drive mount)

9029-157-001

9029-157-001

9029-157-001

9029-157-001

9029-157-001

=Rk~~~

Screw, #10Bx1/2"

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Nut, Spring

8640-399-001

8640-399-001

8640-399-001

8640-399-001

8640-399-001

Gromet, 3/16" I.D.

9209-037-002

9209-037-002

9209-037-002

9209-037-002

9209-037-002

VFD Delta “S” drive 208-240 volt

9375-016-004

9375-015-011

9375-015-007

9375-015-003

9375-015-009

VFD Delta "S” drive 120 volt

9375-019-003

Cable, Data

9806-015-001

9806-015-001

9806-015-001

9806-015-001

9806-015-001

Nut-#10-32UNF 2B

8640-413-002

8640-413-002

8640-413-002

8640-413-002

8640-413-002

Screw, 8Bx1/4"

9545-012-027

9545-012-027

9545-012-027

9545-012-027

9545-012-027

Screw-10-32ttX1x1/2Grn

9545-008-027

9545-008-027

9545-008-027

9545-008-027

9545-008-027

Lockwasher-Exttooth, #10

8641-582-006

8641-582-006

8641-582-006

8641-582-006

8641-582-006

26

Cover, VFD,

9074-278-001

9074-278-001

9074-278-001

9074-278-001

9074-278-001

27

Screw #10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

28

Valve-Water, Duel Coll

9379-183-003

9379-183-003

9379-183-003

9379-183-003

9379-183-003

29

Screw #10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

30

Shield, Water Valves

9550-186-001

9550-186-001

9550-186-001

9550-186-001

9550-186-001

31

Screw, 10-32x3/4"

9545-012-006

9545-012-006

9545-012-006

9545-012-006

9545-012-006

32

Nut, #10-32

8640-413-004

8640-413-004

8640-413-004

8640-413-004

8640-413-004

33

Bracket-Vacume Breaker

9029-065-001

9029-065-001

9029-078-001

9029-078-001

9029-078-001

34

Screw, 10Bx1/2

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

35

Cap-Injector Assy

0935-127-001

0935-127-001

0935-127-001

0935-127-001

36

Clamp

9242-117-014

9242-117-014

9242-117-014

9242-117-014

37

Hose-Suds Overflow

9242-463-001

9242-463-002

9242-463-002

9242-463-003

9242-463-003

HIRI=INI=ININIEIRAINIRI=RININIDIR -

@ Part # 8533-074-001 7/19




9,10,11

Part # 8533-074-001 7/19 @



Cylinder, Seals & Bearings Part # by Model

Description

* | Bearing Kit (Includes 2-10) 9732-219-001 | 9732-219-003 | 9732-219-003 | 9732-219-005 | 9732-219-005

* | Housing, Bearing- Assembly 9803-182-001 | 9803-179-003 | 9803-179-002 | 9803-186-001 | 9803-186-001 1
(items #2-#6)

2 | Housing, Bearing 9241-174-002 | 9241-169-002 | 9241-169-002 | 9241-180-002 | 9241-180-002 1

3 | Bearing, Front (LARGE) 9036-159-001 | 9036-159-009 | 9036-159-002 | 9036-159-005 | 9036-159-005 1

4 | Bearing, Rear (SMALL) 9036-159-003 | 9036-159-008 | 9036-159-001 | 9036-159-004 | 9036-159-004 | 1

5 | Spacer, Bearing 9538-161-001 | 9538-158-001 | 9538-158-001 | 9538-167-001 | 9538-167-001 1

6 | Ring, Bearing Retainer 9487-238-002 | 9487-238-001 | 9487-238-001 | 9487-238-003 | 9487-238-003 1

7 | Tub Back Mating Ring 9487-261-001 | 9487-261-002 | 9487-261-002 | 9487-261-003 | 9487-261-003 1

8 | Seal, Primary 9532-140-010 | 9532-140-009 | 9532-140-009 | 9532-140-009 | 9532-140-009 1

9 | Seal, Secondary 9532-140-005 | 9532-140-003 | 9532-140-003 | 9532-140-006 | 9532-140-006 1

10 | Ring, Seal Mounting 9950-047-001 | 9950-042-001 | 9950-042-001 | 9950-048-001 | 9950-048-001 | 1

11 | Back Assy, Tub 2 piece 9732-137-001 | 9732-137-002 | 9732-137-002 | 9732-137-003 | 9732-137-003 1

12 | Bolt, Tub End of Bearing Housing | 9545-017-009 | 9545-017-009 | 9545-017-009 6
(1/2"x 1 1/4")

12 | Nut 1/2 8640-417-005 | 8640-417-005 | 8640-417-005 6

12 | Lockwasher 1/2” (ext. tooth) 8641-581-034 | 8641-581-034 | 8641-582-016

12 | Bolt 7/16-14x1 1/2" Tub end of 9545-059-003 | 9545-059-003
bearing housing

12 | Nut 5/8” 8640-425-001 | 8640-425-001

13 | Support Arm Assy, Bearing 9991-049-002 | 9991-057-002 | 9991-061-002 | 9991-056-002 | 9991-056-002
Housing

14 | Bolt Pulley End of Bearing Hous- | 9545-029-003 | 9545-029-003 | 9545-029-003 6
ing (3/8"x 1 1/2")

14 | Nut, Flange Locking 3/8” 8640-415-004 | 8640-415-004 | 8640-415-004

14 | Bolt Pulley end of bearing hous- 9545-059-002 | 9545-059-002 6
ing (7/16-14x2")

14 | Nut, Flange Locking 7/16" 8640-416-005 | 8640-416-005 | 6

15 | Pulley, Driven 9908-041-002 | 9453-168-005 | 9453-168-004 | 9453-168-006 | 9453-168-003 1

* | Ring, Tolerance 9487-234-002 | 9487-234-001 | 9487-234-001 | 9487-234-003 | 9487-234-003 | 1

16 | Washer 1/2" 8641-581-026 | 8641-581-026 | 8641-581-026 1

16 | Washer 5/8” 8641-581-032 | 8641-581-032 1

18 | Bolt 1/2-13 x 1 1/4” 9545-017-009 | 9545-017-009 | 9545-017-009 1

18 | Bolt 5/8-11x11/2" 9545-060-001 | 9545-060-001 | 1

20 | Lockwasher 1/2” Ext. tooth 8641-582-016 | 8641-582-016 | 8641-582-016 1

18 | Lockwasher 5/8 Ext. tooth 8641-582-018 | 8641-582-018 1

* | Cylinder Assy 9848-111-001 | 9848-121-001 | 9848-109-001 | 9848-123-001 | 9848-113-001 1

* | Tub and Cylinder Assy. 9869-006-001 | 9869-013-001 | 9869-021-001 | 9869-014-001 | 9869-017-001 1

* | Tub Assembly 9930-135-001 | 9930-143-001 | 9930-152-001 [ 9930-142-001 | 9930-146-001 1

@ Part # 8533-074-001 7/19




Part # 8533-074-001 7/19 @



34

33

Key Description

w
w

Lock Assy, Complete (#1-22)
(includes #1 thru #22)

9885-024-001

Door Lock Part #

9885-024-001

9885-024-001

9885-024-001

9885-024-001

Plate Assy, Door Lock

9982-346-001

9982-346-001

9982-346-001

9982-346-001

9982-346-001

Washer, Flat

8641-581-030

8641-581-030

8641-581-030

8641-581-030

8641-581-030

Actuator, Latching Switch

9008-005-001

9008-005-001

9008-005-001

9008-005-001

9008-005-001

Pawl, Locking

9450-002-004

9450-002-004

9450-002-004

9450-002-004

9450-002-004

Washer, Spring

8641-569-003

8641-569-003

8641-569-003

8641-569-003

8641-569-003

Ring, Retaining

9487-200-004

9487-200-004

9487-200-004

9487-200-004

9487-200-004

Bracket Switch

9029-163-001

9029-163-001

9029-163-001

9029-163-001

9029-163-001

Nut, Hex 10-32 UNF

8640-413-002

8640-413-002

8640-413-002

8640-413-002

8640-413-002

V]|o|N|[oju|dP|W|N]| =

Spring, Actuating

9534-364-002

9534-364-002

9534-364-002

9534-364-002

9534-364-002

S DS il N

@ Part # 8533-074-001 7/19




Original Solenoid Style Door Lock Part # by Model
(continued)

Description

10

Screw, Hx. 10-32 x 1”

9545-012-020

9545-012-020

9545-012-020

9545-012-020

9545-012-020

11

Nut, Elastic Stop 10-32

8640-413-004

8640-413-004

8640-413-004

8640-413-004

8640-413-004

12

Spring, Return

9534-364-001

9534-364-001

9534-364-001

9534-364-001

9534-364-001

13

Pin, Guide

9451-193-001

9451-193-001

9451-193-001

9451-193-001

9451-193-001

14

Ring, Retaining

9487-200-005

9487-200-005

9487-200-005

9487-200-005

9487-200-005

15

Washer

8641-581-031

8641-581-031

8641-581-031

8641-581-031

8641-581-031

16

Switch, Latching Sensing

9539-461-008

9539-461-008

9539-461-008

9539-461-008

9539-461-008

17

Shield, Switch

9550-169-003

9550-169-003

9550-169-003

9550-169-003

9550-169-003

18

Screw 4-40 x 5/8"

9545-020-001

9545-020-001

9545-020-001

9545-020-001

9545-020-001

18

Nut, Twin

8640-401-001

8640-401-001

8640-401-001

8640-401-001

8640-401-001

19

Switch, Locking Sensing

9539-461-007

9539-461-007

9539-461-007

9539-461-007

9539-461-007

20

Actuator, Switch Locking

9008-006-003

9008-006-003

9008-006-003

9008-006-003

9008-006-003

21

Screw 4-40 x 1 1/8"

9545-020-003

9545-020-003

9545-020-003

9545-020-003

9545-020-003

21

Nut, Twin 4-40

8640-401-001

8640-401-001

8640-401-001

8640-401-001

8640-401-001

22

Pin, Dowel

9451-181-004

9451-181-004

9451-181-004

9451-181-004

9451-181-004

o B S B SO o ST OV i B I B ISR S

Shim, Door Lock, Thin

9552-037-001

9552-037-001

9552-037-001

9552-037-001

9552-037-001

=
el

Screw, Lock mtg 1/4"-20 x 3/4"

9545-018-004

9545-018-004

9545-018-004

9545-018-004

9545-018-004

Lockwasher 1/4"” Ext tooth

8641-582-007

8641-582-007

8641-582-007

8641-582-007

8641-582-007

34

Solenoid Ass'y, Door Locking
(includes 23 thru 32)

9922-011-001

9922-011-001

9922-011-001

9922-011-001

9922-011-001

23

Bracket, (Door Locking Solenoid)

9029-073-001

9029-073-001

9029-073-001

9029-073-001

9029-073-001

24

Bracket Ass'y, Solenoid Slide

9985-169-001

9985-169-001

9985-169-001

9985-169-001

9985-169-001

25

Solenoid 120V 60 hz

9536-074-001

9536-074-001

9536-074-001

9536-074-001

9536-074-001

26

Screw, Solenoid Mtg

9545-008-001

9545-008-001

9545-008-001

9545-008-001

9545-008-001

27

Stop, Door Lock Solenoid

9540-036-002

9540-036-002

9540-036-002

9540-036-002

9540-036-002

28

Screw, Shoulder

9545-061-001

9545-061-001

9545-061-001

9545-061-001

9545-061-001

28

Nut, Keps #6

8640-411-002

8640-411-002

8640-411-002

8640-411-002

8640-411-002

29

Thermoactuator 120 V

9586-001-001

9586-001-001

9586-001-001

9586-001-001

9586-001-001

30

Screw #6 x 5/16”

9545-031-011

9545-031-011

9545-031-011

9545-031-011

9545-031-011

31

Spacer, Plastic

9538-157-004

9538-157-004

9538-157-004

9538-157-004

9538-157-004

31

Spacer, Metal

9538-166-004

9538-166-004

9538-166-004

9538-166-004

9538-166-004

31

Screw, Cross Recessed

9545-010-001

9545-010-001

9545-010-001

9545-010-001

9545-010-001

31

Nut, Keps #8

8640-412-005

8640-412-005

8640-412-005

8640-412-005

8640-412-005

Nut, Sol. Brkt. to Control Panel

8640-412-005

8640-412-005

8640-412-005

8640-412-005

8640-412-005

Rod, Pull

9497-225-004

9497-225-004

9497-225-006

9497-225-006

9497-225-003

(0 IOS I N B B B SN SR i I (N N I I

Part # 8533-074-001 7/19 @



Gear Motor Door Lock Assembly

Key Description

Actuator Assembly (Includes 1-10,
Rod NOT included)

9892-014-001

9892-014-001

9892-014-001

9892-014-001

9892-014-001

11

Screw Pnhdcr, 10-32 UNFxO0 .75

9545-012-027

9545-012-027

9545-012-027

9545-012-027

9545-012-027

10

Cross Recessed PAn Hd Tapping
screw

9545-031-011

9545-031-011

9545-031-011

9545-031-011

9545-031-011

Screw -Hxwshrhdslsems, 6-32 x
3/16

9545-044-003

9545-044-003

9545-044-003

9545-044-003

9545-044-
003

Motor & Gear Assembly 120v

9914-137-011

9914-137-011

9914-137-011

9914-137-011

9914-137-011

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

9534-350-001

9534-350-001

Thermoactuator - Door Lock
Relay 120v

9586-001-001

9586-001-001

9586-001-001

9586-001-001

9586-001-001

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

9001-063-001

9001-063-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

9538-157-021

9538-157-021

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

9029-204-001

9029-204-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

9985-189-001

9985-189-001

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

9985-190-001

9985-190-001

EC B IS I OSSN T |

Rod, Door Lock

9497-225-011

9497-225-011

9497-225-012

9497-225-012

9497-225-010

[l e Bl e Y

Part # 8533-074-001 7/19




Notes

Part # 8533-074-001 7/19 @



13 1

Plunger Switch 11

16

@ Part # 8533-074-001 7/19



Loading Door Part # by Model (Original Style Door Switch)

Key Description

Loading Door, Complete #1-10

9960-273-001

9960-273-00

9960-274-002

9960-274-002

9960-274-002

Loading Door, Ring

9487-264-001

9487-264-001

9487-265-001

9487-265-001

9487-265-001

Gasket, Loading Door

9206-411-002

9206-411-001

9206-419-001

9206-419-001

9206-419-001

Window, Loading Door

9635-018-001

9635-018-001

9635-016-001

9635-016-001

9635-016-001

¥ W |IN| =

Shaft Assy, Locking (includes 4
thru 7)

9913-134-003

9913-134-003

9913-134-003

9913-134-003

9913-134-003

= lmrl=]=]~

Shaft, Door Locking

9537-195-002

9537-195-002

9537-195-002

9537-195-002

9537-195-002

Cam, Locking

9095-040-002

9095-040-002

9095-040-002

9095-040-002

9095-040-002

Pin, Groove (1 1/4)

9451-181-005

9451-181-005

9451-181-005

9451-181-005

9451-181-005

Njoju|-b

Pin, Groove (3/4)

9451-181-004

9451-181-004

9451-181-004

9451-181-004

9451-181-004

Retaining Ring (c-clip)

8649-031-002

8649-031-002

8649-031-002

8649-031-002

8649-031-002

o]

Spring, Lock Cam

9534-360-002

9534-360-002

9534-360-002

9534-360-002

9534-360-002

Handle, Door

9244-080-003

9244-080-003

9244-080-003

9244-080-003

9244-080-003

11

Pin, Door Handle (groove)

9451-181-006

9451-181-006

9451-181-006

9451-181-006

9451-181-006

Screw, Hinge Mtg 5/16” x 3/4"”

9545-014-009

9545-014-009

9545-014-009

9545-014-009

9545-014-009

Lockwasher 5/16" Ext tooth

8641-582-009

8641-582-009

8641-582-009

8641-582-009

8641-582-009

WwWlw|lmrlkr|mr]lr|~r]~=]~]~

Shim, Loading Door Hinge, Thin

9552-036-001

9552-036-001

9552-036-001

9552-036-001

9552-036-001

>
=

10

Door Hinge Assembly Mounts to
Tub Front

9955-029-002

9955-029-002

9955-029-002

9955-029-002

9955-029-002

[ay

13

Screw, Loading Door Mtg (5/16"
TF)

9545-056-001

9545-056-001

9545-056-001

9545-056-001

9545-056-001

Rubber Edge (mounts to Front
Panel)

9059-063-004

9059-063-004

9059-063-002

9059-063-002

9059-063-002

Nut, Keps

8640-413-002

8640-413-002

8640-413-002

8640-413-002

8640-413-002

Wiring Harness doorlock safety
switch assembly

9627-791-003

9627-791-003

9627-791-003

9627-791-003

9627-791-004

12

Loading Door Hinge Clamp w/
pin

9938-040-002

9938-040-002

9938-040-002

9938-040-002

9938-040-002

Loading Door Hinge Clamp (No
Hinge Switch Pin) (NEW Style)

9079-122-003

9079-122-003

9079-122-003

9079-122-003

9079-122-003

14

Masking-Ring

9950-059-001

9950-059-001

9950-060-001

9950-060-001

9950-060-001

Nut, Keps #10-32 UNF

8640-413-002

8640-413-002

8640-413-002

8640-413-002

8640-413-002

15

Switch Assembly Complete Door
Close

9801-089-001

9801-089-001

9801-089-001

9801-089-001

9801-089-001

16

Switch Box

9041-087-001

9041-087-001

9041-087-001

9041-087-001

9041-087-001

17

Black Wire Door Close Switch

8220-063-026

8220-063-026

8220-063-026

8220-063-026

8220-063-026

18

Blue Wire Door Close Switch

8220-063-025

8220-063-025

8220-063-025

8220-063-025

8220-063-025

19

Bushing Insulating

9053-067-003

9053-067-003

9053-067-003

9053-067-003

9053-067-003

20

Nut Special Twin #4-40

8640-401-001

8640-401-001

8640-401-001

8640-401-001

8640-401-001

Screw 4-40 x 5/8

9545-020-001

9545-020-001

9545-020-001

9545-020-001

9545-020-001

Nut, Keps #10-32 UNF

8640-413-002

8640-413-002

8640-413-002

8640-413-002

8640-413-002

Door Switch Actuator

9008-004-001

9008-004-001

9008-004-001

9008-004-001

9008-004-001

21

Switch,Door Hinge Close

9539-461-007

9539-461-007

9539-461-007

9539-461-007

9539-461-007

S ESE RN D B T

Part # 8533-074-001 7/19 @



Loading Door Hinge (Newer Style Door Switch)

With No Pin On Clamp Or Leaf

Key Description

front)

1 | Door Hinge Assembly (mounts to tub

9955-029-002

9955-029-002

9955-029-002

9955-029-002

9955-029-002

Loading Door Hinge Pin

9781-001-001

9781-001-001

9781-001-001

9781-001-001

9781-001-001

Switch Pin)

Loading Door Hinge Clamp (No Hinge

9079-122-003

9079-122-003

9079-122-003

9079-122-003

9079-122-003

4 | Masking Ring Assembly (For Newer
Plunger Switch)

9487-272-001

9487-272-001

9487-273-001

9487-273-001

9487-273-001

5 | Red Wire (Door Close Switch)

8220-063-025

8220-063-025

8220-063-025

8220-063-025

8220-063-025

Black Wire (Door Close Switch)

8220-063-026

8220-063-026

8220-063-026

8220-063-026

8220-063-026

10 | Switch, Door Hinge Close (Plunger)

9539-492-001

9539-492-001

9539-492-001

9539-492-001

9539-492-001

11 | Masking Ring

9487-272-001

9487-273-001

9487-273-001

9487-273-001

9487-273-001

11

59,10

@ Part # 8533-074-001 7/19




Water Inlet Valve Breakdown Part # by Model

14

Mueller Valve

~

Invensys Valve

- 12

Mueller Diaphram

.

Mueller Diaphram

Description

Valve, Water Inlet (includes 1
thru 6)

9379-183-003

9379-183-003

9379-183-003

9379-183-003

9379-183-003 2

Screen, Inlet end of valve

9555-056-001

9555-056-001

9555-056-001

9555-056-001

9555-056-001

Coil Assy., 120 V Invensys

9089-017-001

9089-017-001

9089-017-001

9089-017-001

9089-017-001

Diaphragm Invensys

9118-049-001

9118-049-001

9118-049-001

9118-049-001

9118-049-001

Guide, Solenoid Invensys

9211-021-002

9211-021-002

9211-021-002

9211-021-002

9211-021-002

Armature Invensys

9015-008-001

9015-008-001

9015-008-001

9015-008-001

9015-008-001

aju|b~|lWIN]|-

Spring, Armature Invensys

9534-298-001

9534-298-001

9534-298-001

9534-298-001

NN INININEN

9534-298-001

Description

~10~[ Duat-Coil-Water Valve Muetter 9379-192-0019379-192-001"19379-192-001] 9379-192-001 | 9379-192-001 2
11 Va'l|\;e Water Body Complete (no 9379-192-002 | 9379-192-002 | 9379-192-002 | 9379-192-002 | 9379-192-002
col
12 | Diaphragm Mueller 9118-054-001 | 9118-054-001 | 9118-054-001 | 9118-054-001 | 9118-054-001
13 | Filter Mueller 9183-046-001 | 9183-046-001 | 9183-046-001 | 9183-046-001 | 9183-046-001
14 | Coil Mueller 9089-051-001 | 9089-051-001 | 9089-051-001 | 9089-051-001 | 9089-051-001
16 | Diaphragm Assembly Mueller 9785-001-001 | 9785-001-001 | 9785-001-001 | 9785-001-001 | 9785-001-001

Description

Dual Coil Water Valve Elbie

9379-191-001

9379-191-001

9379-191-001

9371-192-001

9379-191-001 2

Kit, Elbie water Valve w/bracket

9732-195-001

9732-195-001

9732-195-001

9732-195-001

9732-195-001 2

Part # 8533-074-001 7/19 @



@ Part # 8533-074-001 7/19



Water Inlet Part # by Model

Key Description

Valve, Water Inlet (dual outlet)
(see Water Inlet Valve Break-
down for individual parts)

9379-183-003

9379-183-003

9379-183-003

9379-183-003

9379-183-003 2

Screw, Valve Mtg

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Vacuum Breaker

9610-001-001

9610-001-001

9610-001-001

9610-001-001

9610-001-001

Bracket, Vacuum Breaker

9029-065-001

9029-065-001

9029-078-001

9029-077-001

9029-077-001

Screw

9545-008-026

9545-008-026

9545-008-026

9545-008-026

9545-008-026

Hose, Vacuum Breaker to Tub

9242-458-001

9242-458-001

Clamp, Tub End

8654-117-009

8654-117-009

Hose, Vacume Breaker to Injec-
tor

9242-461-001

9242-461-001

o LSE i Y i ) IS

9242-461-001

Clamps

8654-117-014

8654-117-014

8654-117-014

Injector Assembly, Soap

9883-006-001

9883-010-001

9883-007-001

Hose, Injector to Tub Back

9242-462-001

9242-462-001

9242-462-001

Clamps

8654-117-014

8654-117-014

8654-117-014

Cap-Injector Assy

0935-127-001

0935-127-001

0935-127-001

*

Clamp

9242-117-014

9242-117-014

9242-117-014

Shield over Water Valves Plastic

9550-186-001

9550-186-001

9550-186-001

9550-186-001

9550-186-001

Screw, 10-32x3/4"

9545-012-006

9545-012-006

9545-012-006

9545-012-006

9545-012-006

Nut, #10-32

8640-413-004

8640-413-004

8640-413-004

8640-413-004

[N NS N o Wl I I S B

8640-413-004

¥|oN]O

Hose, Bulk 1/2" 1.D.

9242-453-001

9242-453-001

9242-453-001

9242-453-001

9242-453-001

b
el

Clamp, Hose-Worm

8654-117-015

8654-117-015

8654-117-015

8654-117-015

8654-117-015

—_
N

*x | ©

Flow restrictor

9475-002-002

9475-002-002

9475-002-002

9475-002-002

9475-002-002

Dispenser, Soap

9122-005-004

9122-005-004

9122-005-004

9122-005-004

9122-005-004

Gasket, Dispenser

9206-416-001

9206-416-001

9206-416-001

9206-416-001

9206-416-001

Nut,Spring-SS

8640-399-007

8640-399-007

8640-399-007

8640-399-007

8640-399-007

Screw, Disp. Mtg

9545-008-012

9545-008-012

9545-008-012

9545-008-012

9545-008-012

Hose Tub to Drain Valve

9242-468-001

9242-468-001

9242-456-001

9242-456-001

9242-456-001

Clamp

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

Hose, Pressure Switch

9242-175-000

9242-175-000

9242-175-007

9242-175-007

9242-175-001

Clamp, Pressure Switch Hose

8654-117-015

8654-117-015

8654-117-015

8654-117-015

RHl=m]lRrl=]A]lD]l=]~]IN

8654-117-015

Part # 8533-074-001 7/19 @



Drain Valve Group Part # by Model

Key Description

1 | Valve, Drain (includes #2 thru
#11)

9732-273-001

9732-273-001

9379-187-004

9379-187-004

9379-187-004

Body, Valve (w/ball)

9064-068-001

9064-068-001

9064-070-001

9064-070-001

9064-070-001

Motor & Gear Train (complete)

9914-137-012

9914-137-012

9914-137-011

9914-137-011

9914-137-011

Plate, Motor Mtg

9452-538-001

9452-538-001

9452-538-001

9452-538-001

9452-538-001

Screw

8639-994-001

8639-994-001

8639-994-001

8639-994-001

8639-994-001

Spring, Drive

9534-340-001

9534-340-001

9534-339-001

9534-339-001

9534-339-001

Screw

9545-054-001

9545-054-001

9545-054-001

9545-054-001

9545-054-001

Screw

9545-054-002

9545-054-002

9545-054-002

9545-054-002

9545-054-002

V]| N|][aoju]|phJwW]N

Seal, V Packer

9532-134-001

9532-134-001

9532-134-001

9532-134-001

9532-134-001

—_
o

Washer

8641-584-001

8641-584-001

8641-584-001

8641-584-001

8641-584-001

e
—

Pin, Main Drive

9451-196-001

9451-196-001

9451-196-001

9451-196-001

9451-196-001

—_
N

Plate (spacers needed for re-
placement motor mtg. plate)

9538-149-001

9538-149-001

9538-149-001

9538-149-001

9538-149-001

N T T SR T SR T OV T I

—_
w

Stator and Coil Assembly

9089-036-004

9089-036-004

9089-036-004

9089-036-004

9089-036-004

[y

*

Valve Drain before Serial #
482181

9379-177-006

9379-177-006

9379-187-001

9379-187-001

9379-187-001

* | Motor Gear Train to Fit before
Serial # 482181

9914-137-012

9914-137-012

9914-137-011

9914-137-011

9914-137-011

18lb Drain Valve Replacement Kit

#9732-273-001 Breakdown

#9732-273-001

18lb Drain Valve Replacement Kit  T-300

Drain Valve, 2" ball

9379-177-009

Hose

9242-468-001

Clamp

9242-117-009

@ Part # 8533-074-001 7/19




Notes

Part # 8533-074-001 7/19 @



Chassis and Drain Part # by Model

Description

Base Assy,Frame

9945-093-002

9945-119-002

9945-087-002

9945-116-002

9945-097-002

Outer Tub Assy

9930-135-001

9930-143-001

9930-152-001

9930-142-001

9930-146-001

Tub & Cylinder Assy

9869-006-001

9869-013-002

9869-021-001

9869-014-001

9869-017-001

Ring Assy, Tub Mtg-Front

9950-045-002

9950-045-001

9950-051-002

9950-051-004

9950-051-004

Ring Assy.Clamp Tub Mtg.- Rear

9950-046-002

9950-046-002

9950-056-002

9950-056-002

9950-056-003

Bolt, 1/2"” x 1 1/4 Rings to Base

9545-017-009

Nut, Wizlock, 1/2-13

8640-417-005

8640-417-005

8640-417-005

8640-417-005

8640-417-005

Hose, Tub to Drain Valve

9242-468-001

9242-468-001

9242-456-001

9242-456-001

9242-456-001

Clamp, Hose (Tub to Drain Valve)

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

Valve, Drain

9379-177-010

9379-177-010

9379-187-004

9379-187-004

9379-187-004

Hose, Drain Valve to Tube

9242-451-002

9242-451-002

9242-457-001

9242-457-001

9242-457-001

Clamp, Hose (Drain Valve to
Tube)

8654-117-014

8654-117-014

8654-117-014

8654-117-014

8654-117-014

N~~~ |N]|Rr]=]|BA]P]=2=2]=]-

Bracket, Drain Valve

9029-005-001

9029-005-001

9029-056-001

9029-052-001

9029-052-001

e

Screw, Valve to Bracket
12ABx1/2

9545-008-026

9545-008-026

9545-048-001

9545-008-026

9545-008-026

13

Tube Assy, Drain

9915-116-004

9915-125-002

9915-119-002

9915-119-002

9915-118-002

Screw Tube (Bracket to Base
1/4Bx3/4

9545-030-002

9545-030-002

9545-030-002

9545-030-002

9545-030-002

14

Hose, Overflow to drain

9242-449-002

9242-449-002

9242-449-002

9242-449-002

9242-449-002

Clamp, Overflow

8654-117-018

8654-117-018

8654-117-018

8654-117-018

8654-117-018

Lockwasher

8641-582-018

8641-582-018

Nut, Hex 5/8-11

8640-425-001

8640-425-001

AlAIN]=

Shim, Support Assembly (thin)

9552-038-003

9552-038-003

9552-038-003

9552-038-001

9552-038-001

pd
=

15

Fill Hose, Vacuum Brkr. to Tub

9242-458-002

9242-458-002

16

Dispenser Soap

9122-005-004

9122-005-004

9122-005-004

9122-005-004

9122-005-004

17

Gasket, Dispenser

9206-416-001

9206-416-001

9206-416-001

9206-416-001

9206-416-001

Nut Spring SS

8640-399-007

8640-399-007

8640-399-007

8640-399-007

8640-399-007

Screw, Disp. Mtg

9545-008-012

9545-008-012

9545-008-012

9545-008-012

9545-008-012

Hose, Dispenser to Tub

9242-450-002

9242-450-002

9242-450-002

9242-450-002

9242-450-001

Clamp, Dispenser Hose

8654-117-008

8654-117-008

8654-117-008

8654-117-008

8654-117-008

18

Back Ass’y, Tub

9732-137-001

9732-137-002

9732-137-002

9732-137-003

9732-137-003

HIN|R|RA|D]=]=]|=

19

Bolt, 7/16" x 2" Tub Back to Tub

9545-029-003

9545-029-003

9545-029-003

9545-029-003

9545-029-003

—
N

20

Nut, Flange Lock

8640-415-004

8640-415-004

8640-416-005

8640-416-005

8640-416-005

—_
N

21

Hose, Pressure Switch

9242-175-000

9242-175-000

9242-175-007

9242-175-007

9242-175-001

—

Clamp, Pressure Switch Hose

8654-117-015

8654-117-015

8654-117-015

8654-117-015

8654-117-015

—

@ Part # 8533-074-001 7/19



Cylinder

14

Part # 8533-074-001 7/19 @



Electrical Components - Top Compartment

Key Description T-400 T-450 T-600 QTY
* | Trough Assy,Controls 208-240 9857-151-002 | 9857-151-004 | 9857-152-002 1
volt (all parts below #2-#43 &
trough)
1 | Trough only 9839-015-001 | 9839-015-001 | 9839-015-001 1
* | Screw, Trough Sides 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Lockwasher Exttooth #10 8641-582-006 | 8641-582-006 | 8641-582-006 | 4
* | Angle Support Trough 9003-270-001 | 9003-298-001 | 9003-271-001 1
* | Screw, Trough Bracket 9545-008-026 | 9545-008-026 | 9545-008-026 | 3
* | Harness-Power Terminal & Drive
2 | Transformer, Control (Secondary | 8711-004-001 | 8711-004-001 | 8711-004-001 1
Voltage to 115 volts)
* | Screw, Mtg #8Bx1/4" 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
* | Lockwasher 8641-582-006 | 8641-582-006 | 8641-582-006 | 4
* | Screw GRN. #10-32x 1/2" 9545-008-027 | 9545-008-027 | 9545-008-027 | 1
* | Lockwasher #10 8641-582-006 | 8641-582-006 | 8641-582-006 1
* | Lug, Grounding 8652-130-037 | 8652-130-037 | 8652-130-037 1
PCB assembly Relay Main 9473-006-001 | 9473-006-001 | 9473-006-001 | 1
Support-PCB, 3/8, Edge Holding | 9548-285-001 | 9548-285-001 | 9548-285-001 | 6
* | Harness Drain/Therm/Sol 9627-796-001 | 9627-796-001 | 9627-796-002 1
* | Harness P19/Water Valve 9627-795-003 | 9627-795-003 | 9627-795-004 1
* | Harness P8/P16 9627-794-001 | 9627-794-001 | 9627-794-001 1
* | Harness P20/P21 9627-793-001 | 9627-793-001 | 9627-793-001 1
4 | PCB-Optional Relay 9473-007-001 | 9473-007-001 | 9473-007-001 1
5 | Support-PCB, 3/8, Edge Holding | 9548-285-001 | 9548-285-001 | 9548-285-001 | 4
* | Harness, P23 to P15 9627-798-001 | 9627-798-001 | 9627-798-001 1
6 | Harness, P10 9627-799-001 | 9627-799-001 | 9627-799-001 1
* | Bushing , Wire 7/8 9053-067-002 | 9053-067-002 | 9053-067-002 | 2
7 | Dynamic Braking Resistor 9483-004-002 | 9483-004-002 | 9483-004-002 | 2
* | Screws #10-32x1/2" (pnhdcr) 9545-012-008 | 9545-012-008 | 9545-012-008 | 4
* | Nuts, #10-32 UNF 2B 8640-413-002 | 8640-413-002 | 8640-413-002 | 4
8 | Screw #6-32x5/16" 9545-044-006 | 9545-044-006 | 9545-044-006 | 4
Nuts Hex #6-32 8640-411-003 | 8640-411-003 | 8640-411-003 | 4
10 | Terminal Block Assy, POWER 9897-034-001 | 9897-034-001 | 9897-034-001 1
* | Screw, Mtg 8Bx3/8” 9545-045-007 | 9545-045-007 | 9545-045-007 | 2
* | Strip, Terminal Marker 9558-027-001 | 9558-027-001 | 9558-027-001 1
11 | Switch, Pressure 9539-489-002 | 9539-491-001 | 9539-489-002 | 1
Screw, Mtg #8Bx1/4" 9545-045-001 | 9545-045-001 | 9545-045-001 | 2
* | Harness P5/Pressure 9627-805-001 | 9627-805-001 | 9627-806-001 1
12 | Transformer, (Step Down) 8711-009-001 | 8711-009-001 | 8711-009-001 1
120/2.3 VAC&24 VAC 50/60hz
* | Screw, Transformer Mtg 9545-045-001 | 9545-045-001 | 9545-045-001 2
#10Bx1/4”
* | Lockwasher #10 exttooth 8641-582-005 | 8641-582-005 | 8641-582-005 2

@ Part # 8533-074-001 7/19




Electrical Components - Top Compartment

o
)

©

Part # 8533-074-001 7/19




Electrical Components Continued- Top Compartment

Key Description

Trough Assy,Controls 120 Volt
(all parts below #2-#43 &
trough)

T300 120V
9857-149-002

T-300 240V

T-350

Trough Assy,Controls 208-240
volt (all parts below #2-#43 &
trough)

9857-150-002

9857-157-004

Trough only

9839-015-001

9839-015-001

9839-015-001

Screw, Trough Sides

9545-008-026

9545-008-026

9545-008-026

Lockwasher Exttooth #10

8641-582-006

8641-582-006

8641-582-006

Angle Support Trough

9003-270-001

9003-270-001

9003-295-001

Screw, Trough Bracket

9545-008-026

9545-008-026

9545-008-026

Harness-Power Terminal & Drive

9627-831-001

9627-831-001

9627-831-001

Transformer, Control (Secondary
Voltage to 115 volts)

8711-004-001

8711-004-001

I Bl KOS B Y Y

Screw, Mtg #8Bx1/4”

9545-008-026

9545-008-026

Lockwasher

8641-582-006

8641-582-006

Screw GRN. #10-32x 1/2"

9545-008-027

9545-008-027

9545-008-027

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

Lug, Grounding

8652-130-037

8652-130-037

8652-130-037

PCB assembly Relay Main

9473-006-001

9473-006-001

9473-006-001

Support-PCB, 3/8, Edge Holding

9548-285-001

9548-285-001

9548-285-001

Harness Drain/Therm/Sol

9627-796-001

9627-796-001

9627-796-001

Harness P19/Water Valve

9627-795-003

9627-795-003

9627-795-003

Harness P8/P16

9627-794-001

9627-794-001

9627-794-001

Harness P20/P21

9627-793-001

9627-793-001

9627-793-001

PCB-Optional Relay

9473-007-001

9473-007-001

9473-007-001

Support-PCB, 3/8, Edge Holding

9548-285-001

9548-285-001

9548-285-001

x| | >

Harness, P23 to P15

9627-798-001

9627-798-001

9627-798-001

*

Harness, P10

9627-799-001

9627-799-001

9627-799-001

Bushing , Wire 7/8

9053-067-002

9053-067-002

9053-067-002

Dynamic Braking Resistor

9483-004-002

9483-004-002

*

Screws #10-32x1/2" (pnhdcr)

9545-012-008

9545-012-008

*

Nuts, #10-32 UNF 2B

8640-413-002

8640-413-002

Screw #6-32x5/16"

9545-044-006

9545-044-006

Nuts Hex #6-32

8640-411-003

8640-411-003

Dynamic Braking Resistor

9483-004-002

|||

Screws #10-32x1/2" (pnhdcr)

9545-012-008

*

Nuts, #10-32 UNF 2B

8640-413-002

Screw #6-32x5/16"

9545-044-006

Nuts Hex #6-32

8640-411-003

Terminal Block Assy, POWER

9897-034-001

9897-034-001

9897-034-001

*¥x|JO ||

Screw, Mtg 8Bx3/4"

9545-045-007

9545-045-007

9545-045-007

*

Strip, Terminal Marker

9558-027-001

9558-027-001

9558-027-001

10

Switch, Pressure

9539-491-001

9539-491-001

9539-491-001

Screw, Mtg #8Bx1/4"

9545-045-001

9545-045-001

9545-008-026

Harness P5/Pressure

9627-804-001

9627-804-001

9627-805-001

11

Transformer, (Step Down)
120/2.3 VAC&24 VAC 50/60hz

8711-009-001

8711-009-001

8711-009-001

Rl INRR NP2 INININININNIEINNIPRIRDAlR,rRrlRrlRrlR,rlOlRr]lR]lRlR,D]D

@ Part # 8533-074-001 7/19




—l N

11

120 Volt Trough W/O0
step down Transformer

208/240 Volt Trough W/
9 step down Transformer 2
Key Description T300 120V T-300 240V T-350 QTyY
* | Screw, Transformer Mtg 9545-045-001 | 9545-045-001 | 9545-045-001 2
#10Bx1/4"”

* | Lockwasher #10 exttooth 8641-582-005 | 8641-582-005 | 8641-582-005 2
12 | Terminal Block Power 9897-035-001 | 9897-035-001 1
* | Screw, Mtg 8Bx1/2" 9545-045-002 | 9545-045-002 1
13 | Strip, Terminal Marker 9558-029-002 | 9558-029-002 1

Part # 8533-074-001 7/19 @




Control Panel Part # by Model

Description

Panel Control Assembly(panel
only)

9989-477-001

9989-477-001

9989-478-001

9989-478-001

9989-479-001

* | Screw, Hxwshrhdundct #10Bx 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 9545-008-026 | 4
1/2" (Control to sides)
2 | Plate-Latch, Top 9452-625-001 | 9452-625-001 | 9452-625-001 | 9452-625-001 | 9452-625-001 1
3 | Nut, #8-32 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 | 2
4 | Post Locator Top 9467-024-001 | 9467-024-001 | 9467-024-001 | 9467-024-001 | 9467-024-001 | 2
5 | Nut Hexkeps #6-32 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 2
6 | Locator Panel 9355-001-001 | 9355-001-001 | 9355-001-001 | 9355-001-001 | 9355-001-001 2
7 | Screw FillHDCR 10Bx1/2"” Guide | 9545-008-023 | 9545-008-023 | 9545-008-023 | 9545-008-023 | 9545-008-023 | 2
8 | Shield, PCB 9550-184-001 | 9550-184-001 | 9550-184-001 | 9550-184-001 | 9550-184-001 1
9 | Nut, #8-32 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 | 3
10 | Spacer Pushbutton (Micro) 9538-178-001 | 9538-178-001 | 9538-178-001 | 9538-178-001 | 9538-178-001 1
11 | Pushbutton Control (Blue) 9035-060-002 | 9035-060-002 | 9035-060-002 | 9035-060-002 | 9035-060-002 | 1
11 | Pushbutton Control (Black) 9035-060-004 | 9035-060-004 | 9035-060-004 | 9035-060-004 | 9035-060-004
12 | Retainer Pushbutton (Micro) 9486-150-001 | 9486-150-001 | 9486-150-001 | 9486-150-001 | 9486-150-001 1
13 | Nut Hexelasticstop #4-40 8640-424-002 | 8640-424-002 | 8640-424-002 | 8640-424-002 | 8640-424-002 | 2
14 | PCB assembly Control /Display 9473-004-006 | 9473-004-006 | 9473-004-006 | 9473-004-006 | 9473-004-006 | 1
* | Spacer Plastic #6x9/16 9538-157-018 | 9538-157-018 | 9538-157-018 | 9538-157-018 | 9538-157-018 5
15 | Nut Elasticstop #6-32 8640-411-002 | 8640-411-002 | 8640-411-002 | 8640-411-002 | 8640-411-002 | 4
16 | Nut, #8-32 (Grounding PCB) 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 | 1
17 | Harness LEDPCB 9627-797-001 | 9627-797-001 | 9627-797-001 | 9627-797-001 | 9627-797-001 1
* | Harness Doorlock, Switches 9627-791-003 | 9627-791-003 | 9627-791-003 | 9627-791-003 | 9627-791-004 1
* | Harness, P5/Pressure Switch 9627-804-001 | 9627-805-001 | 9627-805-001 | 9627-805-001 | 9627-806-001 | 1
18 | PCB assembly Mode lights 9473-005-001 | 9473-005-001 | 9473-005-001 | 9473-005-001 | 9473-005-001 | 1
* | Spacer Plastic #6x9/16 9538-157-018 | 9538-157-018 | 9538-157-018 | 9538-157-018 | 9538-157-018 2
19 | Nut Hexkeps #6-32 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 2
20 | Light, LED,ADD BLEACH As- 9794-001-001 | 9794-001-001 | 9794-001-001 | 9794-001-001 | 9794-001-001 1
sembly
* | Spacer Plastic #6x9/16 9538-157-018 | 9538-157-018 | 9538-157-018 | 9538-157-018 | 9538-157-018 2
21 | Nut Hexeps #6-32 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 8640-411-003 | 2
22 | Nameplate,Control Panel (Blue) | 9412-117-001 | 9412-157-001 | 9412-118-001 | 9412-160-001 | 9412-116-001 1
22 | Nameplate,Control Panel (Black) | 9412-179-001 | 9412-180-001 | 9412-181-001 | 9412-182-001 | 9412-183-001 1
23 | Lock Assy, Run/Program-W/Har- | 8650-027-001 | 8650-027-001 | 8650-027-001 | 8650-027-001 | 8650-027-001 1
ness & Key
24 | Key-Run/Program (N561) 6292-006-013 | 6292-006-013 | 6292-006-013 | 6292-006-013 | 6292-006-013 | 1
25 | Motor Ass'y, Door Locking (see 9922-014-001 | 9922-014-001 | 9922-014-001 | 9892-014-001 | 9922-014-001 1
Door Lock Group for parts break-
down)
26 | Hex Nuts (mounting Door Lock- | 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 | 8640-412-005 | 3

assy. to control panel)

Battery-Control Memory
(CR1220)

8612-001-001

8612-001-001

8612-001-001

8612-001-001

8612-001-001

@ Part # 8533-074-001 7/19




45 6,7 2

15 16 17 18 ¥z

Part # 8533-074-001 7/19 @



Labels and Diagrams All WCVD Models

Description

* | Wiring Diagram, (120 V)

9506-012-001
Rev A

* | Wiring Diagram, (208/240 V)

9506-013-001
Rev A

9506-235-001
Rev A

9506-015-001
Rev A

9506-015-001
Rev A

9506-017-001
Rev A

* | Instructions Spin Direction

8507-273-001

8507-273-001

8507-274-001

8507-274-001

8507-274-001

* | Wiring Schematic, (120 V)

9506-011-001
Rev A

* | Wiring Schematic, (208/240 V)

9506-014-001
Rev A

9506-234-001
Rev A

9506-016-001
Rev A

9506-016-001
Rev A

9506-018-001
Rev A

* | Transient Voltage Surge Suppressor
Infomational

8507-330-001

8507-330-001

8507-330-001

8507-330-001

8507-330-001

* | Label High Voltage Warning 8502-614-004 | 8502-614-004 | 8502-614-004 | 8502-614-004 | 8502-614-004 | 1
* | Label Fusing & Installation 8502-619-004 | 8502-619-004 | 8502-619-004 | 8502-619-004 | 8502-619-004 | 1
* | Label Quality 8511-001-002 | 8511-001-002 | 8511-001-002 | 8511-001-002 | 8511-001-002 | 1
* | Booklet Owners 8514-163-001 | 8514-165-001 | 8514-171-001 | 8514-173-001 | 8514-059-001 | 1
Nameplate,Control Panel (Blue) 9412-117-004 | 9412-157-001 | 9412-118-001 | 9412-160-001 | 9412-116-001
Nameplate,Control Panel (Black) 9412-179-001 | 9412-180-001 | 9412-181-001 | 9412-182-001 | 9412-183-001 1
Button, Push-Control (Blue) 9035-060-002 | 9035-060-002 | 9035-060-002 | 9035-060-002 | 9035-060-002 | 1
Button, Push-Control (Black) 9035-060-004 | 9035-060-004 | 9035-060-004 | 9035-060-004 | 9035-060-004 | 1
Label, Warning-Door Opening (Blue) | 8502-723-001 | 8502-723-001 | 8502-723-001 | 8502-723-001 | 8502-723-001 1
Label, Warning-Door Opening (Black) | 8502-742-001 | 8502-742-001 | 8502-742-001 | 8502-742-001 | 8502-742-001 1
Label, Warning-Door Risk of Injury 8502-722-002 | 8502-722-002 | 8502-722-002 | 8502-722-002 | 8502-722-002 1
(Blue)
I(all)ek)Warning-Door Risk of Injury 8502-741-001 | 8502-741-001 | 8502-741-001 | 8502-741-001 | 8502-741-001 1
Blac

Label, Instructions Dispenser

8502-650-001

8502-650-001

8502-650-001

8502-650-001

8502-650-001

NEVER ALLOW CHILDREN TO:
-OPERATE THE MACHINE

-PLAY IN OR AROUND MACHINE

CHILDREN
PLAYING

DO NOT TRY TO OPEN DOOR WHEN:
-THE DRUM IS STILL TURNING
-YOU SEE WATER IN THE WINDOW
-ANY CYCLE LIGHT IS STILL ON

OPEN LATCHED' )

IF POWER IS INTERRUPTED,
THERE WILL BE A 2-3 MINUTE
DELAY BEFORE THE DOOR
CAN BE OPENED.

@ Part # 8533-074-001 7/19




Notes

Part # 8533-074-001 7/19 @



Notes

@ Part # 8533-074-001 7/19



Section :9
Parts 50Hz
Models:

Parts in this section used only in these
models. All other parts are same as
standard 60 Hz pages.

Wiring Diagrams & Schematics

Part # 8533-074-001 7/19 @



K7 Component

Circuit Breaker

Coin Handling

WCAD20KCS-59

5198-211-002

WCAD20KCS-
5957

5198-211-002

Transformer, Electrical Filter and

-59 models

WCAD30KCS-59

5198-211-002

WCAD30KCS-
5957

5198-211-002

wcap4okcs-s9  ATY

5198-211-002

Instructions, Trans-
former Connect

8507-230-003

8507-230-003

8507-230-003

8507-230-003

8507-230-003

Owners Booklet

8514-168-001

8514-170-001

8514-176-001

8514-178-001

8514-124-001

Nut #8-32

8640-412-005

8640-412-005

8640-412-005

8640-412-005

8640-412-005

13

Nut #10-32

8640-413-002

8640-413-002

8640-413-002

8640-413-002

8640-413-002

28

Lockwasher - Extooth
#6

8641-582-005

8641-582-005

8641-582-005

8641-582-005

8641-582-005

Controls Transformer

8711-008-002

8711-008-002

8711-008-002

8711-008-002

8711-008-002

Transformer

8711-009-003

8711-009-003

8711-009-003

8711-009-003

8711-009-003

Bracket Terminal/Fil-
ter Mounting

9029-188-001

9029-177-001

9029-170-001

9029-170-001

9029-170-001

Standoff, Twistloc

9527-002-002

9527-002-002

9527-002-002

9527-002-002

9527-002-002

Rear Channel 18Ib
OPL

9081-132-002

9081-132-002

EMI Line Filter

9183-030-003

9183-030-004

9183-031-002

9183-031-002

9183-031-002

EMI Filter 1 ph, 20
Amp

9183-040-001

9183-040-001

9183-040-001

9183-040-001

9183-040-001

Filter Mounting Plate
Assembly

9982-359-001

9982-359-001

9982-359-001

9982-359-001

9982-359-001

@ Part # 8533-074-001 7/19




Key

Water Valve, Drain Valve -59 models

Component

Water Valve

WCAD20KCS-59

9379-183-007

WCAD20KCS-
5957

9379-183-007

WCAD30KCS-59

9379-183-007

WCAD30KCS-
5957

9379-183-007

WCAD40KCS-59  QTY

9379-183-007

Drain Valve 2" inch

9379-177-011

9379-177-011

X|lwWN | =

Drain Valve 3" inch

9379-187-003

9379-187-003

9379-187-003

Wiring Label , Sche-
matic

9506-407-001

9506-411-001

9506-415-001

9506-419-001

= il B BN

9506-425-001

Wiring Label , Diagram

9506-408-001

9506-412-001

9506-416-001

9506-420-001

9506-426-001

Terminal Strip Marker

9558-027-001

9558-027-001

9558-027-001

9558-027-001

9558-027-001

Thermoactuator, 24V

9586-001-003

9586-001-003

9586-001-003

9586-001-003

9586-001-003

Wiring Harness, Power
Terminal Block

9627-865-001

9627-865-001

9627-865-002

9627-865-002

= DS

9627-865-002

Controls Assembly -
Trough,

9857-150-008

9857-150-010

9857-151-015

9857-151-016

9857-152-008 1

T~

-

Part # 8533-074-001 7/19 @




Key

Original Door Lock Solenoid Assembly

Description
Solenoid Ass'y, Door Locking
(includes 23 thru 32)

9922-011-001

9922-011-001

9922-011-001

Bracket, (Door Locking Sole-
noid)

9029-073-001

9029-073-001

9029-073-001

Bracket Ass'y, Solenoid Slide

9985-169-001

9985-169-001

9985-169-001

[y

Solenoid 24V 50 Hz

9536-082-001

9536-082-001

9536-082-001

Screw, Solenoid Mtg

9545-008-001

9545-008-001

9545-008-001

Stop, Door Lock Solenoid

9540-033-002

9540-036-001

9540-033-002

Screw, Shoulder

9545-061-001

Nut, Keps #6

8640-411-002

8640-411-002

8640-411-002

Thermoactuator 24V 50Hz

9586-001-003

9586-001-003

9586-001-003

Screw #6 x 5/16"

9545-031-011

9545-031-011

9545-031-011

Spacer, Plastic

9538-157-004

9538-157-004

9538-157-004

Spacer, Metal

9538-166-004

9538-166-004

9538-166-004

Screw, Cross Recessed

9545-010-001

9545-010-001

9545-010-001

i Bl Bl Y S i Y

Nut, Keps #8

8640-412-005

8640-412-005

8640-412-005

—-

Nut, Sol. Brkt. to Control Panel

8640-412-005

8640-412-005

8640-412-005

Rod, Pull

9497-225-004

9497-225-004

9497-225-006

9497-225-006

9497-225-003

@ Part # 8533-074-001 7/19




Original Door Lock Solenoid Assembly

d
et

A
v "

1,12, 13

Part # 8533-074-001 7/19 @



Gear Motor Door Lock Assembly 24V AC

Key Description

Actuator Assembly (Includes 1-10,
Rod NOT included)

9892-014-002

9892-014-002

9892-014-002

9892-014-002

9892-014-002

11

Screw Pnhdcr, 10-32 UNFxO0 .75

9545-012-029

9545-012-029

9545-012-029

9545-012-029

9545-012-029

10

Cross Recessed PAn Hd Tapping
screw

9545-031-011

9545-031-011

9545-031-011

9545-031-011

9545-031-011

Screw -Hxwshrhdslsems, 6-32 x
3/16

9545-044-003

9545-044-003

9545-044-003

9545-044-003

9545-044-
003

Motor & Gear Assembly 24VAC

9914-137-009

9914-137-009

9914-137-009

9914-137-009

9914-137-009

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

9534-350-001

9534-350-001

Thermoactuator - Door Lock
Relay 24VAC

9586-001-003

9586-001-003

9586-001-003

9586-001-003

9586-001-003

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

9001-063-001

9001-063-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

9538-157-021

9538-157-021

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

9029-204-001

9029-204-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

9985-189-001

9985-189-001

Bracket Assy, Slide Lock Actuator

9985-190-001

9985-190-001

9985-190-001

9985-190-001

9985-190-001

¥|=lNvV]WIRA O

Rod, Door Lock

9497-225-011

9497-225-011

9497-225-012

9497-225-012

9497-225-010

Spacer, Gear Motor

9538-187-001

9538-187-001

9538-187-001

9538-187-001

9538-187-001

(oS SO S TSN ST BN (Y

@ Part # 8533-074-001 7/19




Part # 8533-074-001 7/19 @



IC

230/50/1 Voltage Schemat

Double Load 20Ib Non-Express

230V—-1PH-50HZ

ALTERNATE

™™ "CIRCUIT 1
| BEAR
Qw Lo <o 4
I rFuse |
L1 BK/RD— — _ BK/RD 250V H3 X1 BK/RD | RED LRED_ 24V RED 24v
1 r T 3 1 24V RTN 24V _RTN
220V [H2| 3
Le, _ _ 3 24v ]
L3 _:_.r_ﬁ_ BLK/BLU H1| 3 X2 BLK/BLU DOOR LOCKED
° Lo CONTROL < | SWITCH
N L BLK-L2 |RANSFORMER = |™  DODR CLOSED
BK/BU— —! BLK-LL e SWITCH
m.l a|.\ﬂmu THERMOACTUATOR #1
1 1 GRN/YEL, \ne = Em@ H_.q_m_um_x_.uu = ORG/BLU )_.\_u%m BLU
T GRN = FLTER DOOR LATCHED © pi2 THERMOACTUATOR #2
Ty SWITCH UNLOCK
m w ORG .n_mm P15
g |z YEL YEL pi4 wmmmz_mm%x
w | YEL YEL P13 P17-5 WHT/RED gy BLU
szJ 2 = o
= w ORG___ P4-6 P2i-1  WHT P20-1
+ L oLe B WHT/RED P4-1 Pa1-3  BLK pao-3] = HOT WATER
MOTOR < BLK P4-3 > VALUE #2
DRIVE g P8-1  BRN/YEL _ Pl6-1 m P19-1 ORG Ini.
SYSTEM P8-2  ORG/B Pl6—2
BLK VARIABLE 20V RED P7-1 P8-3 [ORG/RED _Pl6-3 oz .W_.whr_ VALUE #1
BLK 1 nm%%dmm‘o< ¢ | 23V R p7-4 P8=4 WHI/RED Ple=a] = RED ooy YEL
T2 _ COLD WATER
BLK T3 POV CT_YIL 97-5 Pg-6 RED/ORG Ple-6| = VALUE #2
¢, |23V RN BLU P7-6) P8—7 RED/YEL _Pl6-7
B1 B2 RJ-11 L | 20V RTN _RFD P7-2 |IP8-8 WHT/BLU P16-8| P17-1 COLD WATER
P P STEP-DOWN Pe-2 WHI/ORG Ple-3 VALUE #1
ol =] = TRANSFORMER P81l __BLU __ Pl6-11 WHT/BRN e~ YEL
200 OHMS Pe-3
100 WATTS - e oot
I
lpe3-1 BLU  pi5-1] BRN/YEL AGRN
GRN o [Pe3—2  RED PI5-2| @ -
[ P23-3 GRN P15-3| -4 & [p1o-2
= A [pe3-4 WHT P15-4] = % [P10-4ORG/RED INJECTION
o [P23=5 K PI5-5| & > SIGNAL
WHT  pp-4 o = <N |p10-gBLK/RED CONNECTIONS
o Ll
P5-3 = |pe3-7  YEL pi15-7| &5 &
RED Pp-p &
BLU pP2-1 =
5 WHT/BLU , C
WHT 9 ORG/RED , D
RAPID 34 ©  |P3-1___ WH P7-1
ADVANCE/ 32 31 ORGORG PS-8 % [p3e wH p7-2 ° BLU , COM
PROGRAM RA HIGH = P3-3  WH P7-3 fa)
—e =
KEY SWITCH BRESIURE | 24 PS-6 P3-4  WH p7-4| O
NORMAL ~ve RED SWITCH = 21 ORG -B5=5 P3-5  WH p75| &
- 22 _PS-4 | P3-6  WH P76 | o -1 BLK
> H.n_«\ PS-3 Ba Wi o] & [eima v
— = P3-8  WH p7-8 ADD P/N 9506—267-001B
PROG P3-9 __WH P7-5 BLEACH 18 OR 20 LB MICRO CONTROLLER — OPL
BLU LED DELTA VF DRIVE SYSTEM

SCHEMATIC  230V—1PH—-50HZ

@ Part # 8533-074-001 7/19



Double Load 20lb Non-Express: 230/50/1 Voltage Diagram

/HOS—HdL—AOZC  NVHOVIA ONIGIM

C————"=—"=====777

3A¥A A 1O ‘0ZOADM MO 810AOM
g1L00-892—-9056 N/d

O READY FOR USE
DISPLAY
O TIME REMANING

WANYOASNVEL
— NMOQ—d3LS
2
o
I Bat 2
i O i
: 7 T }{"] 2%
W= == = A | (ef{e] e
£g J g S
R 4 | A
m O W aljt T %
1IN _
A~oy _|— — ol F=d 5
R — me Fzid ©
@ | |
. . P
] HINYOISNVAL
56 0¥INOD =
E z SH ZH LM
= 3 [NOST  AOTT

1L

[o]2

YITIOINOO—OHOIN |:'I cd

[e]%
[<]s
B

QdvO8 _LINJYI Q3NN ThE

PUSHBUTTONS

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

/

n|/g

HOLIMS
3ANSSIAd

1PH-50HZ

P e e e | s ——
n
N

230V

— 332
wmw
o o
— GWm
a
. 38
= — ONDIVRE- DIRYNAG ° mm
a o on ONO + M
= £
. PR

g TEWI

HONOHL TOYINOD  NOILYOOT

AONINOIYS A3+ W ¥ Y
TEVRIVA — —
lmﬁ I - LI ) — NN S S S —

NN SN RN N EEmE e

I . 5 Eg |
1— i

MI HOLON H— ] O —

MOvE  ‘NOILVOO1 — WNOLLOE  :NOILYOO1
L. L

_—— e e e e e
| £l 43 H ol 6 8 L

FINAL

WASH WASH RINSE RINSE SPIN

INDICATORS

LED PRINTED CIRCUIT BOARD

MNA NA NA N NMANA

FLUSH PRE-

QION310S
Y007 ¥00a

®

Part # 8533-074-001 7/19




IC

: 230/50/1 Voltage Schemat

Double Load 20Ib Express

| BEAGR |
L= 1
| ruse |
N L1 BK/RD— —_, BK/RD 250V H3 X1 BK/RD|RED) , ", |RED 24V RED 24V
=3 X 220vH2] 3|[¢ [ 24V RN 24V RIN
el [ =
L2, e | 3[E |2av ]
T LINE 3¢
T3 [FLTER] PLIZBLE HI TG, jx2 BLI/BLD DOOR LOCKED SWITCH
T CONTROL s B
>\ [ TRANSFORMER S |= pooR cLOSED
m BK/BU— — ] O SWITCH
o — RED THERMOACTUATOR #1
% < DOOR LOCKED |g 0K
TN DOOR LATCHED |5 SWITCH &
GRN 3 THERMOACTUATOR #2
SWITCH 8 P12 UNLOCK
P17-3 ORG/RFD BLU
GRN/YEL e ORG | ORG pis : VWV
L A YEL YEL pi4 s | DOOR LOCK
i YEL YEL PI3 SOLENDID
5 Te P17-5 WHT/RED _pomrery BLU |
r A
c =z om
o |o ORG__ P4-6 P21-1  WHT po-1| &
o L WHT/RED Pa-1 pol-4  BLK _ ppo-4 w“ L A IER
2 % BLK __p4-3 pa1  BRNAEL Pleci| 5 |P19=l ORG e YEL )
= P8—2 _ORG/BLU Pl6-2| & HOT WATER
L u o2 3 EVH 20 RED P7-1 P83 _[RG/RED Ple-a| VALUE #1
MOTOR < 2.3V BLU P7-4| P8-4 WHT/RED Ple-4| =
wm%mx ] ¢, 123V cT  YEL Pp7-5 bat  RED/ORG  Plote =z COLD WATER
BLK VARIABLE 23V RIN BLU P7-6] P&-7 RED/YEL Pl6-7 VALLE B2
T1 FREQUENCY L | ¢, 120V RTN RED P7-2 P8-8 _ WHT/B P16-8 P17-1 COLD VATER
BLK T2 DRIVE STEP-DOWN P8— WHT/0ORG  P16-9 VALUE #1
BLK T3 TRANSFORMER pa—11 B P16-11 YEL
B! B2 RJ-11
m m P6-3
T2[T1 T3 500 ons i Pe_4 |RI-1L
100 WATTS - I
w =
Py
p23-1 w-w P15-1 P10-1 wmmwwmw IGRN
fas] p23—2 _ RE PI5-2] @ =
200 OHMS L p23-3 _ GRN P15-3| 1 & [Pl0—2 WHT/BLU
100 WATTS P23-4 WHT __ pi5-4| = - [pjo-4 ORG/RED INJECTION
_m_R._ P23-5  BLK P15-5| S > SIGNAL
RN WHT pa-4 = Ve = m P10-6 BLK/RED CONNECTIONS
Po-3 p23-7 P15-7| &5 &
4 RED Pp—p &
BLU Pp-1 =
S WHT/BLU
T ORG/RED
WHT &
RAPID ) P3-1  WHT p7-1
ADVANCE/ ORG PS-8 S P3-2 ___ WH p7-2 e BLU, COM
PROGRAM RA = P3-3 WH P7-3 om
KEY SWITCH e 34, a1 ORG P56 | P3-4 WH P7-4 O
N RED 32 Po- F3-5 WH F7-5 a
NORMAL \%’\IEI _P5-4 | P3-6 WH P7-6 o -1 BLK
> PRESSURE ORG P3=3 P3-7 _ WH 8 vy
— s ERATCHRE | 2a, 21 RED £5-2 B = S P/N 9506-273-001B
PROG a2 H.n_( P3-9 W P7-9 mrmmmu 25 OR 30 LB MICRO CONTROLLER — OPL
BLU DELTA VF DRIVE SYSTEM

ALTERNATE
™ " CcIRcuIT 1

SCHEMATIC — 230V,

TPH, 50HZ

@ Part # 8533-074-001 7/19



———
BACK

LOCATION:

| r

Double Load 20Ib Express: 230/50/1 Voltage Diagram

BOTTOM

LOCATION:

LOCATION: TOP FRONT

INJECTOR ALTERNATE g é
. CONNECTIONS [~ 5 pyp | 7 AMP 2 s
z - | oreur | FUSEZ g
5 E " 5 ooom<g\f |BREAKER | E ol
= g5 s B >4
- C|’§
2 ?g KL Ro ™~
— 5
dd g 8= O
— — NN NN B | DS S gs LO
230V oo |
1PH-50HZ > L
p ":‘ ’: - LI ) PEEEEN DN R n-g D_
111 [ A
—e N 2 N
< |1 : |
. ; 5
AR : %
L0 [ -
g =
I §“ S 2% 2 2
L gI 'g% s <C
=] I i ) T Qg ~ %
zw =
&2 o e =
o ZHOS ¥ | TN -
Jdn Z
— Z
I 1448 =
15 ﬁ% T
T 3 -
S T K& | || FEees
I | —
CI7] =
o auvos
< LNOYID_GAINRd y
I & AV13d WNOILO £z g
z sid as
8 S
1
)
I 2
Q
S

.’: ‘
FIER: { Fe8d gEEE
Rl
[T

i

.
I
I

RG
BLUE

YEL
RED
ORG

DOOR LOCK
SOLENOID

‘lll‘l
SRREE:
ol 1

LED PRINTED CIRCUIT BOARD

AMA A A A A N

FLUSH PRE-

FINAL
WASH WASH RINSE RINSE SPIN
INDICATORS

1L

| —
1

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

O READY FOR USE

DISPLAY

@ QO TIME REMAINING

UP  START  STOP

U —

PUSHBUTTONS

S ——

Part # 8533-074-001 7/19




230/50/1 Voltage

Schematic

Triple Load 30lb Non-Express & Express

ALTERNATE

™ TCcRcuir. ~ 1
| BREAKER |
4 o
- 1 |
N Ll BK/RD[— —) . BK/RD 250V H3 X1_BK/RD mmu_ FUSE _mmu 24V _RED 24v
—— 4 1 1
5 [ 220V H2| AY; 124V RIN ey RIN
D e, | o | 24v ]
I LINE
SRR T X8 BB DOOR LOCKED SWITCH
T CONTROL s |2
. [ TRANSFORMER = |~ DOOR CLOSED
R “B</Bul- O SWITCH
N 2| a|.\.| RED THERMOACTUATOR #1
=|= Lock
LIt = DOOR LOCKED |g RG/BLU  AAA, BLU |
T N T DOOR LATCHED SWITCH | &
GRN THERMOACTUATOR #2
_ SWITCH P12 UNLOCK
p17-3
GRN/YEL, une ORG | ORG P15
ﬂ_.|_ FILTER YEL YEL p14 wmmmzmm%x
— YEL YEL P13 P17-5 WHT/RED
w ] st Faaaaaot BLU
c |2 @
7 = ORG___P4-6 Pp1-1  WHT __ ppo-i
> WHT/RED P4-1 Ppl-4 _ BLK pog-4] = HOT WATER
G g |w T - VALUE #2
e Pa-1  BRN/YEL Ple-t| 5 [p1esL ORG e YEL |
N +EV Y 20V RED P7-1 [P8-2  ORG/BLU Ple=2| & [pjop HOT WATER
= L L2 L3 = c P8-3 ORG/RED P16-3 é
MOTOR < 3 2.3V BLU P7-4 P8-4 _ WHT/RED Pl6-4 = . RED YEL |
DRIVE ] ¢ |23V CT__YEL P7-5 AMn COLD WATER
£ |P8-6 RED/ORG Pl6-6| _
mMmMmz VARIABLE ¢ 23V RIN BIU P7-6 Be>REb R TPie—s P19-5 VALUE #2
- FREQUENCY ¢_l20v RTN RED p7-2 [P8-8  WHT/BLU P16-8]
— — — P17-1 COLD WATER
BLK T2 DRIVE STEP-DOWN P8-9 WHT/IRG P16-9 VALUE #1
BLK T3 TRANSFORMER Pg-11 B P16-11 WHT/BRN YEL
B1 B2 RJ-11
2 2 P6-3
T2 (T (T3 500 gms T po_s |RI-11
100 WATTS w I
= =
x
pp3-1  BLU P15-1 BRN/YEL IGRN
2o DS @ [pe3-z RED Pi5-2] @ ORG/BLU =
P23-3 _ GRN P15-3| —! P10-2
100 WATTS - [pe3-4 WHT — p15-4] = % [P10-4 ORG/RED INJECTION
o [pp3-5 BLK P15-5| & > SIGNAL
RN WHT pp—4 = = =5 [P10-6 BLK/RED CONNECTIONS
Po-3 = P23-7  YEL p15-7| 5 BJ
1 RED Po- &
BLU Pp-1 =
5 WHT/BLU, C
by ORG/RED , D
RAPID AT < P3-1 WH P7-1
ADVANCE/ cn ORG PS-8 &S [pm2__wH p7-2 ° BLU , COM
PROGRAM = [P33___wH P73| m . *
KEY SWITCH 34 PS-6 = b4 wh el B
~ — 31 LORG o= P3-5 __WH pr=s| O
NORMAL RED 32 _P5-4 | -1 BLK
- H._SI ORG PS—3 B36 il P70 o g
v = P3-7 p7=7 =
SCATERRE | 24, 2 RED P52 By Wil P Y o3 P/N 9506-273-0018
PROG e2 H._”E YELPosl P3=9  WHT _ P7-9 BLEACH 25 OR 30 LB MICRO CONTROLLER - OPL
BLU DELTA VF DRIVE SYSTEM
SCHEMATIC — 230V,

TPH, 50HZ

@ Part # 8533-074-001 7/19



Triple Load 30Ib Non-Express & Express: 230/50/1 Voltage
Diagram

I 230V 73 £
&
I 5 1PH-50HZ a Cc;z:lgggNS r%gﬁ 7 AMP 3 é‘;
z - 3 = 5 3 z ~ | orour | FUSE o D J
T i T I I e ol g g
I P I s gz 2 ‘olilolo|o|o|o ES ‘}‘g
E( = 'i 2 :‘E q) O|0|® QIRIQAIPICIC §m N
I g 2 2z 8% v g EEE m; T
p} — dd 33 E 4 igiﬁi <§ 5
L N ST RSN | RSN NN e — & Lr)
|
W
—
g
I I AR 4
| | 2 | | g@ g o
. I == )1 2
L0 || ey Bl
|| L= g
"‘g — J 85
E | I §x £9 =
o o 59
= | § : °F <C
I% o L, a7 T Fg o
. NWI I NS5 (D
|35 M, ¥ e <
Ig o> zuosl TEA/NEE 5
S I
E_Jdn ©
| |
o
I g L =
| z A8 g | |szaal
S ] fzztz
I}
| £ [
o auvog
2 LINO¥ID_A3LNRId
£ AVI3Y TWNOILIO
I P sid
o
.
2
| 5
S

DOOR LOCK
SOLENOID

LED PRINTED CIRCUIT BOARD

FLUSH PRE—
WASH WASH  RINSE

INDICATORS

ANA NA N NA NN
INAL

FiI
RINSE  SPIN

Q¥V08_LINO¥ID Q3NN ELELEEEt
ITIONINOO—0HOIN

L
1

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

Q READY FOR USE

DISPLAY

[ [2] [o] [O]
DOWN

O TINE REMAINING
UP  START  STOP

PUSHBUTTONS

S —

Part # 8533-074-001 7/19 @



AL IERNAIE

™ "Ccrculr. ~ 1
| BEAeR |
() L= 1 )
l®)) I rFuse |
N L1 BK/RD— —} . BK/RD 250V H3 XUBK/RD|RED| , ", IRED 24V RED 24v
© 3 | m 220V He ¢ 1 24V _RTN 24V RIN
= > L2, HEN ]
O T Loe | semy | 3][E |xe Bk
> T L3, | coNTROL < |= DOOR LOCKED SWITCH
2N [ TRANSFORMER O S |~ pooR cLoseD
/1 s sl I_Ia . SWITCH
=) Gl 5 RreD THERMOACTUATOR #1
LN Ll = < DOOR LOCKED = Lock
= = i 1°) N
S~~~ GRN DOOR LATCHED | SVITCH 16 THERMOACTUATOR #2
) |_|_ SWITCH 8 P12 UNLOCK
™M GRN/YEL, e ORG | ORG pi5
Nl 1 ik YEL YEL pia DOOR LOCK
N YEL YEL bia SOLENOID
- W Tw P17-5 WHT/RED g~y BLU |
0 e B 5
175} c |a Ng Pl WHT _ ppoet| O
Q 2® AL P46 ppl-4 __ BLK p2o-4] & _/._\_wq_.c,m»mm
g (= 2 P41 >
= z _|= BLK P4-3 Pa-1  BRN/YEL Ple-1| 5 |R19-1 ORG e YEL |
(@} + " pravym P82 DRG/BLU_Plep| & HOT WATER
X O + U L2 L3 = 2 RED P7-1 P8-3 [ORG/RED Plé- VALUE #1
— MOTOR < 23V BLU P7-4] P8-4 WHT/RED P16-4 AWn
L i DRIVE ] 23V CT_YEL P7-5 = COLD WATER
SYSTEM P8-6 RED/ORG Pl6=6 VALUE #2
& (o] LK VARIABLE 23V RN BLU P7-6 P8-7 RED/YEL P16-7
m K 1 FREQUENCY | | 20v RTN RED p7-2 [P8=8  WHT/BLU P16-8] p17-1 COLD WATER
) oL T8 DRIVE STEP-DOWN P8-9 WHT/ORG P16-9 UALUE 1
(7)) v 3 TRANSFORMER pa-11  BLU _ Ple-1l WHT/BRN _ preeeq  YEL
Q -~ Bl B2 RJ-11
o O DRAIN
el ) E E P6-3
> 2|11 |73 500 ghms i pe_q |RU-11
100 WATTS - I
L 2 =
1 X
c p23-1  BLU P15-1 P10-1 BRN/YEL GRN
@ [pe3g—2  RED p15S—2| m ORG/BLU =
(@) 200 OHMS S  [P23=3  GRN P15-3| =1 Q> [pi0-2 WHT/BLU
= 100 WATTS Pp3-4 WHT _ p15-4] = - [p10-4 DRG/RED INJECTION
& P23-5  BLK P15-5| S > SIGNAL
WHT po- ! = =5 |P10-6 BLK/RED CONNECTIONS
GRN Pa—4 -] a o
fa) p5—3 =  |pes-z vEL p15-7| &5 &
— = RED Po- & B
() BLU Ppp-1 =
) S WHT/BLU, C
D
O RAPID T S P3-1 _ WHT p7-1
ADVANCE/ ORG PS-8 5 P32 WH] p7-2 ° BLU , COM
© PROGRAM RA - = [P33 WHT __P73| m
(@) KEY SWITCH N 34, 31 ORG Po=6 P3-4  WH p7-4| O
NORMAL N.g RED 32 Po- P3-5 __ WHI p7-5| o
- pS=4 = i = -1 BLK
~ HIGH ORG 5oy P3-6 «I P7-6 o g
4 PRESSURE = P3-7 H1 P7-7 =
()] —€ SWITCH 24, 21 RED P5-2 P3-8  WH prg| — ADD P/N 9506-300-001C
—_— PROG H.n_i P3-9 W P7-9 w_.mmm_m 25 OR 30 LB EXPRESS MICRO CONTROLLER —
mu BLU OPL, DELTA VF DRIVE SYSTEM
=
SCHEMATIC — 2350V,

TPH, 50RZ

Part # 8533-074-001 7/19

®



Triple Load 30lb Non-Express & Express: 230/50/1 Voltage
Diagram

AN 4A O SSRUAXI OSANOM ¥O SZAAOM
J100-10£-9056 N/d — HOLIMS A3X —
WYHO0¥d
/30NVAQY
— aldvy —
- - o — J N S SN D S EEE e e e e e e e -J m
NEg/7IRR _ “ _
-
N H_m 3 - 4 g
¢
I e fls|d I
-
H— g 3|t
[ [ =
H : ol Jo I
1k g
3 &
= 13 N S I
H N 5 a
o | g
TN
o =3
[N < - a —
H - g m_HD 1 : (O]t ,
N e . Il E BlEE ||
M_I e = M — % . 2
s ~ l < (=g |
I > o
2~
= 3 | I 2 (1%
[%] £ =) —
x 2 X —
25 YINHOISNVEL — —
m_m_ T0YLINOD
22 SH ZH LW _ m
o nosz nozz o
. M ® w —
— — — @ ” H 4 —
I ¢ g
. L _ =
3 dquas| | I o o8 _
3 aNN — S 14
RE 4 ™ hy | "BORE: |
2l 233 | o 148 g
= o 4 o
| 1 EET | 5 B 2 |
1 HoISISIY HoLSISTY 32 — 1 —
2 B ONIIVAE OINVNAG  ONIDVAE™ OIAVNAG T v Oof
| |5 €%
3 | ﬂ m ul S% |
EEEEGEE — B i H— — —
e | e g mw e
o AL | —
nogws ot x4 HONOWL TONINOD  :NOILYOOT _ _
vy = 1 _
.ﬂ- . — e e e e (e e e e e e e = — TR xm_%:_zmb_%%n_ —
£L2 — — —
NN N D D N |
o
_ = g E[g _
2 — i — —
] VA —
o HOLOW ﬂ- ﬂ NIV§a w01 xoomn —

SUOLVNLOVONYIHL .
. INO¥4 dOL  *NOLLYOO1
A0vE  :NOILYOOT I— — WOLLO8  “NOLLYOO _ r I DI EEE S B S B e e e e . L
—_—— — — — —— e o e E— —

@

Part # 8533-074-001 7/19




ALTERNATE

™ T creurr. 1

(@) BREAKER
— | P |
= L= -1
(o] ~N | rFuse |
I Ll BK/RD— —  BK/RD2SOV H3 XIBK/RDRED| , " _, IRED 24V _RED 24v
m 3 220ViHe] 3 / T 24V RN pey RN
[Te) _ _ Ly
v oz i | —
c a _:_.r_q,mz _ BLK/BLU H1 x2BLK/BLU
T . [P £ |w DOOR LOCKED SWITCH
(@) CONTROL £ B
9] 3 N _ _ TRANSFORMER O S |~ DOOR CLOSED
P BK/BU— — [ [w SWITCH
Q == 5 ReD THERMOACTUATOR #1
(@) s = £ DOOR LOCKED |g oK
T on DOOR LATCHED |5 SWITCH &
O GRN 3 THERMOACTUATOR #2
4 _ SWITCH f P12 UNLOCK
B ORG | ORG pi5 PI7-3
GRN/YEL ne vEL YEL pia DOOR LOCK
V = VEL YEL 13 SOLENDID
— P17-5 WHT/RED _prremy BLU
i t |2 [aa}
~— o o ORG__ P4-6 P2l-l  WHT P01 & HOT WATER
o 2 |3 VEI/RED P4 Ppl—4 _ BLK B20=4] VALUE #2
LN G w  |w P4-3
w | - YEL
P8-1  BRN/YEL Ple-1| 3
- 1 z = — — _mm_ HOT WATER
o Tl u e s EVY 20V RED P7-1 P6-3  ORG/RED Plo- VALUE #1
e WOTOR = 2 mw./w\<9 BLU P7-4 Pa-4 WWI/RED Ple-a| Z o TEL
o\ BerEm . : EL_P7=3 Pg-¢ RED/ORG Pl6-6| = VALUE #2
oLk VARIABLE m.ow< mﬂqzz BLU P7-6] P8-7 RED/YEL P16-7
. - =
el FREQUENCY L_| 2 RED P7-2 P8-8 WHT/BLU P16-8 _ COLD WATER
$ BLK T DRIVE STEPDOWN P8-9 WHT/ORG P16-9 P17-1 VALUE #1
] BLK 3 TRANSFORMER P8-11 B Pl6-11
mu Bl B2 RJ-11
< 2 2 P6-3
IT2|T1|T3 200 OHMS 1 Pg—4 RJ-11
Ll 100 WATTS N
1 = =
- 8 p23-1  BLU P15-1 BRN/YEL IGRN
@) pPp3-p  RED p15-2 @ —2 ORG/BLU =
200 OHMS P23-3  GRN P15-3] P10-2 WHT/BLU
=2 100 WATTS ] —4 _WHT Pi5-4| = - [P10-4 ORG/RED INJECTION
a PP3-5  BLI P15-5| S > SIGNAL
WHT po_4 o = =5 |p10-¢ BLK/RED CONNECTIONS
@) GRN = & -z vEL  pis7|a il
== P2-3 | Ll S
4 RED po—p =
o = BLU Ppo-1 <}
< x WHT/BLU, C
WHT S DRG/RED , D
© RAPID < P3-1 WHT P7-1
© ADVANCE/ ORG Po-g O [Pa2__WHT _p7-p ° BLU, COM
PROGRAM RA & P3-3  WHT P7-3| m
@) KEY SWITCH 34, a 256 O [p34__WwHT __pra] O
| ~ RED 32 PS5 | = P3-5 WH P7-5 o
NORMAL - HIGH ORG PS—4 P3-6  WHT P76 | o -1 BLK
— y P33 T = 9 ey
< ERATRHRE | 24, o RED pi-p B3 wi—FI-1 5 o P/N 9506-277-001PR
© PROG 22 H.n_i YEL PO— P3-9 Wl P7-9 w_.mwmu 40 LB MICRO CONTROLLER — OPL
BLU DELTA VF DRIVE SYSTEM
=
SCHEMATIC — 230V, 1PH, 50HZ

@ Part # 8533-074-001 7/19



Maxi Load 40lb Non-Express: 230/50/1 Voltage Diagram

208V—-240V

| o«
3/1PH-60HZ INJECTOR ALTERNATE 4 a
I 5 o CONNECTIONS [ 7 awp | 7 awP 2 3
= 2 z 5 5 = an | creur | FUSE > T
o El w S g |,.800m<u.d |BREAKER | E ,0\02
I = s g z S INgSo T O|0|0|0 | | ES (}‘E
2 - . ollel{e}{o} =
I S 3 ?é & ¥ 8 Vo] 88 N
3 i o ¥ E Zg T
EERFE 3 3 NERe
L LB B B e ] LI LO
P
Tl Mg &
! 12
o I E 0on N |
g ] |3 N >
1181 it g B = o
| | [— & : M
H T
| ak | g L }F: s e N
p g et | | O
{4} 9
- g“r gg E§ |||« w|lo E
° —® 82 g
E - | g EEE =
Ig _ 1 | — — a7 T Ey g g o
N&Dl Ng9'
.. zu 0l I ;) (D
Z | £2 1 <C
IQ o> I I REVVAVY:] 5
'E‘() o
<1
= % (@)
| o
g PRE =
| = ¢ INEER
[} al ol E R
] = (oI | | gfEE s
I e
= old
e} Lnowo_aaSg
I g LOOKID_ G 0408 LNOHIO. J3UNIN
=z Sld
1]
(ol
I .
Z 1
I > [
Q
S
EEEEN  FEIDEN  EDDEN DN RN R — EEEEEN  FEIDEN RN N DN .
LI | NN FENDEN PRI PR PEEDEN  REEDE PR RN | R | D P —— L - —
I g
3
§§ d q 8
éJ

DOOR LOCK
SOLENOID

LED PRINTED CIRCUIT BOARD

Q¥v0g_LINJHID QININd 7ol

@ @ @ @ C:BL ® YITIONLNOO—O¥OIN =

FLUSH PRE— Fll
WASH WASH RINSE RINSE SPIN —, I—,
8 INDICATORS

DISPLAY/PUSHBUTTON PRINTED CIRCUIT BOARD

(O READY FOR USE

DISPLAY

(5

up START  STOP

U —

PUSHBUTTONS

Part # 8533-074-001 7/19 @



Notes

@ Part # 8533-074-001 7/19



